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AFC Device (DUT) Test Report

FCCID : S9GT670SN
Equipment : T670sn Access Point
Brand Name : RUCKUS
Model Name : T670sn
Applicant : Ruckus Wireless, LLC
350 W. Java Dr., Sunnyvale CA 94089 USA
Manufacturer : Ruckus Wireless, LLC
350 W. Java Dr., Sunnyvale CA 94089 USA
Standard : FCC Part 15.407

The product was received on Sep. 12, 2024 and testing was performed from Oct. 13, 2024 to Mar. 07, 2025.
We, Sporton International (USA) Inc., would like to declare that the tested sample has been evaluated in
accordance with the test procedures given in WiFi Alliance AFC Device (DUT) Compliance Test Plan Version

1.7 and has been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written approval of

Sporton International (USA) Inc., the test report shall not be reproduced except in full.
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Approved by: Neil Kao

Sporton International (USA) Inc.
1175 Montague Expressway, Milpitas, CA 95035
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History of this test report

Report No. Version Description Issue Date

FR240528002E 01 Initial issue of report Mar. 21, 2025

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation
limits or in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the
risks of non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the DUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.
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1. Administration Data
1.1.1Testing Laboratory

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035
TEL: (408) 904-3300

Test Site Location

Sporton Site No.

Test Site No.

THO1-CA
Test Engineer Thomas Chen
Temperature 18 ~23 °C

Relative Humidity 41~45%

FCC Designation No.: US1250

1.1.2 Applicant

Company Name Ruckus Wireless, LLC

Address 350 W. Java Dr., Sunnyvale CA 94089 USA

1.1.3 Manufacturer

Company Name Ruckus Wireless, LLC
Address 350 W. Java Dr., Sunnyvale CA 94089 USA
TEL : 408-904-3300 Page Number 1 4 of 39
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1.1.4Applied Standard

According to the specifications declared by the manufacturer, the DUT must comply with the requirement of

the following standards:

[n.1]. FCC Part 15.407

[n.2]. FCC KDB 987594 D01 U-NIl 6GHz General Requirements v03

[n.3]. FCC KDB 987594 D05 AFC DUT Test Harness Testing v01r01

Standards | [n.4]. WiFi Alliance AFC System to AFC Device Interface Specification v1.5, 5 May 2023
[n.5]. WiFi Alliance AFC Device (DUT) Compliance Test Plan v1.7, 16 Jun 2024

[n.6]. WiFi Alliance AFC Device (DUT) Compliance Test Vectors v1.2, 27 Jun 2023

[n.7]. ANSI C63.10-2013

Remark: All the test items were validated and recorded in accordance with the standards without any

modification during the testing.

2. General Information
2.1.1Description of Device Under Test (DUT)

Product Feature & Specification

EUT Type T670sn Access Point
Brand Name RUCKUS
Model Name T670sn
FCCID S9GT670SN
I Standard Power Access Point (SP AP)

Device Under Test Type
yp O Fixed Client

B with Domain Proxy

Domain Proxy support
y supp 1 without Domain Proxy

Deployment L Indoor
Il Outdoor
DUT HW Version 3.1
DUT FW Version 122.99.0.0.17411549
DUT SW Version 122.99.0.0.17411549
DUT Serial Number 952406000525, 952406000562

Domain Proxy SW Version | 1.0

Note: The antenna gain used in the following sections is based on the antenna report. The T670SN has two
different types of antennas: a sector antenna and a narrow sector antenna.

The narrow sector antenna, which has a higher antenna gain than the sector antenna, was selected as the
representative one for the final test, and only its data was recorded in this report.

TEL : 408-904-3300 Page Number ;5 of 39
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AFC DUT general capabilities declaration
Item Question Vendor response
Hl Standard Power
Access Point (6SD)
! AFC DUT Type. O Fixed Client (6FC)
Il Domain Proxy
5 Does the AFC DUT support sending an Available Spectrum No
Inquiry Request based on the inquiredFrequencyRange field (Yes/No)
Does the AFC DUT support sending an Available Spectrum Yes
3 Inquiry Request based on the inquired Channels fields? (Yes/No)
O Frequency based
4 If the Answer to Items 2 and 3 is “Yes”, what is AFC DUT’s 0 Channel based
(For 2, 3) | default inquiry type? O Both
H N/A
Does the AFC DUT need to be supplied with BSS configuration Yes
> parameters? (Yes/No)
Does the AFC DUT manufacturer attest to AFC DUT No
° compliance with rules for LPI operation? (Yes/No)
Does the AFC DUT need to be supplied with mandatory No
7 registration information to formulate an Available Spectrum
(Yes/No)
Inquiry Request
1 Ellipse
8 If the Answer to ltem 7 is “Yes”. What is the geographic ] Linear Polygon
(For7) | Supported by the AFC DUT? O Radial Polygon
H N/A
9 Does the AFC DUT support 160 MHz channel width operation? (YeYse/sNo)
I In-band
10 Which method does AFC DUT acting as a Fixed Client uses for O Outeof-band
sending an Available Spectrum Inquiry Request? B NA

TEL : 408-904-3300

Page Number
Issue Date
Report Version
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2.1.2Protocol Test Summary

Test Case Test
Section L. FCC Requirement Short Description Test Result
ID Description
47 CFR Section Transmit only as instructed by
15.407(k)(1) AFC System
47 CFR Section Register with AFC System
15.407(k)(8)(i) prior to initial transmission
47 CFR Section Provide required registration
15.407(k)(8)(ii) parameters
Successful _ . . . .
. . 47 CFR Section Registration either directly or
registration 15.407(K)(8)ii) via prox
4.1 AFCD.RSA | and spectrum - L _y - - PASS
, Determination of appropriate
access 47 CFR Section . S
. channel configuration implied
request 15.407(1)(ii)
by AFC System response
Must contact an AFC system
at least once per day to obtain
47 CFR . .
_ the latest list of available
15.407(k)(8)(iv) . .
frequencies and the maximum
permissible power
47 CFR Section Transmit only as instructed by
15.407(k)(1) AFC System
Unsuccessful ) ) )
. i 47 CFR Section Register with AFC System
registration . . o .
15.407(K)(8)(i) prior to initial transmission
4.2 AFCD.USA | and spectrum - - - - - PASS
ACCESS 47 CFR Section Provide required registration
15.407(k)(8)(ii arameters
request 0@ |parameters
47 CFR Section Registration either directly or
15.407(k)(8)(iii) via proxy
TEL : 408-904-3300 Page Number 17 of 39
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AFC Device (DUT) Test Report Report No. : FR240528002E
Test Case Test
Section L. FCC Requirement Short Description Test Result
ID Description
47 CFR Section Register with AFC System
15.407(k)(8)(i) after change of location
Successful , Update AFC System upon
spectrum 47 CFR Section change of registration
43 | ArcD.sau | P 15.407(K)(8)(ii) georreg PASS
access parameters
update , Report location and
47 CFR Section .
) uncertainty from power-off
15.407(k)(9)(i) -
condition
47 CFR Section Register with AFC System
15.407(k)(8)(i) after change of location
Unsuccessful ) Update AFC System upon
47 CFR Section . .
spectrum . change of registration
4.4 AFCD.UAU 15.407(k)(8)(ii) PASS
access parameters
update i Report location and
47 CFR Section )
15.407(K)(9) i) uncertainty from power-off
' condition
Incorporate adequate security
Unsuccessful , .
47 CFR Section measurements to prevent it
4.5 AFCD.USV | server _ PASS
o 15.407(k)(8)(v) from accessing AFC systems
validation
not approved by the FCC
Note: For Protocol Test Results, please find the Appendix B for AFC Test Logs.
TEL : 408-904-3300 Page Number : 8 of 39
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2.1.3Support Equipment

Name Brand Name Type/Model Serial Number FCC ID
Smart phone Motorola razr plus 2024 NA4T260047 IHDT56AP9
2.1.4Measuring Equipment List
Calibration
Name Brand Name Type/Model Serial Number
Last Cal. Due Date
Spectrum Rohde & FSV3044 101128 Oct. 22,2024 | Oct. 21, 2025
Analyzer Schwarz
Spectrum Rohde & FSV3013 101697 Sep. 26, 2024 | Sep. 25, 2025
Analyzer Schwarz
2.1.5Measurement Uncertainty
Uncertainty of Conducted Power Measurement
Measuring Uncertainty for a Level of Confidence of 0.43dB
95% (U = 2uc(y)) '
TEL : 408-904-3300 Page Number : 9 of 39
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3. Measurement Environment

Measurement Environment Information

AFC DUT Test Harness AFC DUT Test Harness Version (2.0.65.184)
Operating System Ubuntu 22.04
TLS version V1.2

3.1.1Test configuration

= WLAN Cable AFC DUT

e RF Cable Test
Harness

(ZAFCDUT | SYSTEM®

Proxy

|
AP

- e s o - - -

,---

ST e oo

RF Test

Equipment

Proxy representing one Standard Power Access Points Test Setup
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Issue Date : Mar. 21, 2025
Report Version 101
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AFC Device (DUT) Test Report Report No. : FR240528002E

4. Protocol Test Results

4.1.1 Successful registration and spectrum access request

# Description Results
L If the AFC DUT is Standard Power Access Point, go to Step 2, else go to Goto
Step 12 step 2

AFC DUT set to Initial Pre-test State.

If needed (see Table 5 declaration), configure the AFC DUT with BSS
parameters per Table 9 and a temporary test regulatory identifier (e.g., FCC
2 ID), geographic coordinates, antenna height, and uncertainty parameters. Done
Configure the AFC DUT with AFC System URL and server root certificate.
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available

Spectrum Inquiry Request.

3 AFC DUT sends a valid Available Spectrum Inquiry Request containing the PASS
inquiredFrequencyRange and/or the inquiredChannels fields*.

AFC DUT Test Harness validates the presence of mandatory registration PASS
4
information

AFC DUT Test Harness sends an Available Spectrum Inquiry Response
containing a list of available frequency ranges and/or channels and the 5
5 one
maximum permissible transmit power in the availableFrequencylnfo and/or

availableChannelinfo fields.

TEL : 408-904-3300 Page Number 111 of 39
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Description

Results

Throughout Step 1 to Step 4, RF Test Equipment monitors the output of the

AFC DUT to confirm that the AFC DUT does not transmit:

® Inthe band if the AFC DUT supports only SP operation

Or

®  Above LPI limits for AFC DUT whose manufacturer attests to its
compliance with rules for LPI operation

Wait for 60 seconds

RF Test Equipment monitors any transmission by the AFC DUT conforms to

the following:

®  For SP only operation, AFC DUT conforms to the conditions contained
in the Available Spectrum Inquiry Response and does not exceed
emissions limits in adjacent frequencies.

® For AFC DUT whose manufacturer attests to its compliance with rules
for LPI operation, AFC DUT transmit power in the band is less than
CEILING [LPI limits, SP limits contained in the Available Spectrum
Inquiry Response] and does not exceed emissions limits in adjacent

frequencies.

PASS

Trigger the AFC DUT to send to the AFC DUT Test Harness an Available

Spectrum Inquiry Request.

Done

AFC DUT sends a valid Available Spectrum Inquiry Request containing the

inquiredFrequencyRange and/or the inquiredChannels fields*.

PASS

AFC DUT Test Harness validates the presence of mandatory registration

information

PASS

10

AFC DUT Test Harness sends an Available Spectrum Inquiry Response
containing a list of available frequency ranges and/or channels and the
maximum permissible transmit power in the availableFrequencylnfo and/or

availableChannelinfo fields which are significantly different from Step 5.

Done

TEL : 408-904-3300 Page Number

Issue Date
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# Description Results
Wait for 5 minutes (configurable)
RF Test Equipment monitors any transmission by the AFC DUT conforms to
the following:
® For SP only operation, AFC DUT conforms to the conditions contained
in the latest Available Spectrum Inquiry Response and does not exceed
11 emissions limits in adjacent frequencies. PASS
® For AFC DUT whose manufacturer attests to its compliance with rules
for LPI operation, AFC DUT transmit power in the band is less than
CEILING [LPI limits, SP limits contained in the latest Available Spectrum
Inquiry Response] and does not exceed emissions limits in adjacent
frequencies.
12 If the AFC DUT is Fixed Client, go to Step 13 else Stop the test Test end
The AFC DUT set to Initial Pre-test State. Not
3 applicable
If needed (see Table 5 declaration), configure the AFC DUT with a temporary
test regulatory identifier (e.g., FCC ID), geographic coordinates, antenna
height, and uncertainty parameters. Not
1 Configure the AFC DUT with AFC System URL and server root certificate. applicable
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available
Spectrum Inquiry Request using either In-band or Out-of-band methods.
AFC DUT sends a valid Available Spectrum Inquiry Request containing the Not
o inquiredFrequencyRange and/or the inquiredChannels fields* applicable
AFC DUT Test Harness validates the presence of mandatory registration Not
16 information applicable
AFC DUT Test Harness sends an Available Spectrum Inquiry Response
containing a list of available frequency ranges and/or channels and the Not
L maximum permissible transmit power in the availableFrequencylnfo and/or applicable
availableChannelinfo fields.
If AFC DUT used Out-of-band method, initiate connection procedure between
18 AFC DUT and SP Access Point by following instructions provided by the AFC '\_IOt
DUT Vendor applicable
TEL : 408-904-3300 Page Number : 13 of 39
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# Description Results
Wait for 60 seconds
RF Test Equipment monitors any transmission by the AFC DUT conforms to Not

19 the conditions contained in the Available Spectrum Inquiry Response and applicable
does not exceed emissions limits in adjacent frequencies
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available Not

20 Spectrum Inquiry Request using either In-band or Out-of-band methods applicable
AFC DUT sends a valid Available Spectrum Inquiry Request containing the Not

21 inquiredFrequencyRange and/or the inquiredChannels fields* applicable
AFC DUT Test Harness validates the presence of mandatory registration Not

2 information applicable
AFC DUT Test Harness sends an Available Spectrum Inquiry Response
containing a list of available frequency ranges and/or channels and the Not

23 maximum permissible transmit power in the availableFrequencylnfo and/or applicable
availableChannellnfo fields which are significantly different from Step 17.
If AFC DUT used Out-of-band method, initiate connection procedure between

24 AFC DUT and SP Access Point by following instructions provided by the AFC '\_IOt
DUT Vendor applicable
Wait for 60 seconds (configurable)
RF Test Equipment monitors any transmission by the AFC DUT conforms to Not

25 the conditions contained in the latest Available Spectrum Inquiry Response applicable
and does not exceed emissions limits in adjacent frequencies

TEL : 408-904-3300 Page Number 1 14 of 39
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Report No. : FR240528002E

4.1.2 AFCD.RSA Test Vector

Test Vector Test Category Results
AFCD.RSA Successful registration and spectrum access request PASS
4.1.3AFCD.RSA RF Transmit Power Measurement — BW 20MHz
SP AP Mode
Frg:::’cy BW Antenna | SAReading A'g:i“n"a Total EIRP Mal’_‘i'n'fi'tRP
[MHz] [MHZz] Polarization Power [dBm] [dBi] [dBm] [dBm]
H 19.67 8.88 28.55
6635 33.10
\Y 19.38 8.76 28.14
20
H 18.87 10.82 29.69
6235 33.80
\Y 18.94 10.08 29.02
Note 1: The path loss between the DUT and the Spectrum Analyzer has been offset and configured in the

Spectrum Analyzer.

Note 2:

power level may not be the worst-case power as shown in Part 15E RF test report.

Note 3:

The RF transmission does not maintain a fixed MCS data rate during the AFC test, so the measured

The Max. EIRP Limit is granted by the AFC DUT test harness in the spectrum response during testing.

TEL : 408-904-3300
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SP AP Mode Max. EIRP Limit 33.10 dBm

DUT Center Frequency 6635 MHz, Bandwidth 20 MHz

Antenna Polarization: H

Antenna Polarization: V

SA Reading Power: 19.67 dBm
Total EIRP: 28.55 dBm

SA Reading Power: 19.38 dBm
Total EIRP: 28.14 dBm

Pawer
9,67 dBm
19,67 dBm
T

1938 dBm
TIIITT

SP AP Mode Max. EIRP Limit 33.80 dBm

DUT Center Frequency 6235 MHz, Bandwidth 20 MHz

Antenna Polarization: H

Antenna Polarization: V

SA Reading Power: 18.87 dBm
Total EIRP: 29.69 dBm

SA Reading Power: 18.94 dBm
Total EIRP: 29.02 dBm

TEL : 408-904-3300
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Report No. : FR240528002E

4.1.4 AFCD.RSA RF Transmit Power Measurement — BW 40MHz

SP AP Mode
Frg:ﬂ;ircy BW Antenna SA Reading A’g:?n"a Total EIRP Mali‘i':i'tRP

[MHz] [MHz] Polarization | Power [dBm] [dBi] [dBm] [dBm]

H 19.08 10.82 29.90
6045 36.00

\ 19.06 10.08 29.14

40

H 19.24 8.88 28.12
6645 34.70

\ 18.94 8.76 27.70

Note 1: The path loss between the DUT and the Spectrum Analyzer has been offset and configured in the
Spectrum Analyzer.

Note 2: The RF transmission does not maintain a fixed MCS data rate during the AFC test, so the measured
power level may not be the worst-case power as shown in Part 15E RF test report.

Note 3: The Max. EIRP Limit is granted by the AFC DUT test harness in the spectrum response during testing.

TEL : 408-904-3300 1 17 of 39
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AFC Device (DUT) Test Report Report No. : FR240528002E

SP AP Mode Max. EIRP Limit 36.00 dBm
DUT Center Frequency 6045 MHz, Bandwidth 40 MHz

Antenna Polarization: H Antenna Polarization: V
SA Reading Power: 19.08 dBm SA Reading Power: 19.06 dBm
Total EIRP: 29.90 dBm Total EIRP: 29.14 dBm

X ERPY x x

.13 M/ .13 M/

SP AP Mode Max. EIRP Limit 34.70 dBm
DUT Center Frequency 6645 MHz, Bandwidth 40 MHz

Antenna Polarization: H Antenna Polarization: V
SA Reading Power: 19.24 dBm SA Reading Power: 18.94 dBm
Total EIRP: 28.12 dBm Total EIRP: 27.70 dBm

X ERPY X

813 MHz/

19.24dBm
19.24 dBm

Beady TIIIIT

10:18:24 P 02/18/2028 10:20116 B 02/18/2028
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AFC Device (DUT) Test Report

Report No. : FR240528002E

4.1 5AFCD.RSA RF Transmit Power Measurement — BW 80MHz

SP AP Mode
Frg:ﬂ:"cy BW Antenna | SAReading A'g::’n"a Total EIRP Mal)_(i'nIlEiItRP

[MHz] [MHZz] Polarization Power [dBm] [dBi] [dBm] [dBm]

H 18.74 10.82 29.56
6065 32.70

V 19.51 10.08 29.59

80

H 19.30 10.82 30.12
6305 34.30

V 19.35 10.08 29.43

Note 1: The path loss between the DUT and the Spectrum Analyzer has been offset and configured in the

Spectrum Analyzer.

Note 2: The RF transmission does not maintain a fixed MCS data rate during the AFC test, so the measured

power level may not be the worst-case power as shown in Part 15E RF test report.

Note 3: The Max. EIRP Limit is granted by the AFC DUT test harness in the spectrum response during testing.
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SP AP Mode Max. EIRP Limit 32.70 dBm

DUT Center Frequency 6065 MHz, Bandwidth 80 MHz

Antenna Polarization: H

Antenna Polarization: V

SA Reading Power: 18.74 dBm
Total EIRP: 29.56 dBm

SA Reading Power: 19.51 dBm
Total EIRP: 29.59 dBm

X ERPY x

16.3 MHy/

x

16.3 MHy/

Power
1951 dBm
1951 dBm

SP AP Mode Max. EIRP Limit 34.30 dBm

DUT Center Frequency 6305 MHz, Bandwidth 80 MHz

Antenna Polarization: H

Antenna Polarization: V

SA Reading Power: 19.30 dBm
Total EIRP: 30.12 dBm

SA Reading Power: 19.35 dBm
Total EIRP: 29.43 dBm

16.2 Mis/

19.30 dBm
19.30 dBm

X | ERPYV X

16.2 Mis/

19.35dBm
1935 dBm

TEL : 408-904-3300
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4.1.6 AFCD.RSA RF Transmit Power Measurement - BW 160MHz

SP AP Mode
Frg:ﬂ;‘:‘rcy BW Antenna | SAReading A'g::‘n"a Total EIRP Mai‘i'n'fi'tRP

[MHz] [MHZz] Polarization Power [dBm] [dBi] [dBm] [dBm]

H 19.34 8.88 28.22
6665 31.80

\Y 18.44 8.76 27.20

160

H 19.36 10.82 30.18
6025 33.80

\Y 18.99 10.08 29.07

Note 1: The path loss between the DUT and the Spectrum Analyzer has been offset and configured in the

Spectrum Analyzer.

Note 2: The RF transmission does not maintain a fixed MCS data rate during the AFC test, so the measured

power level may not be the worst-case power as shown in Part 15E RF test report.

Note 3: The Max. EIRP Limit is granted by the AFC DUT test harness in the spectrum response during testing.
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AFC Device (DUT) Test Report
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SP AP Mode Max. EIRP Limit 31.80 dBm

DUT Center Frequency 6665 MHz, Bandwidth 160 MHz

Antenna Polarization: H

Antenna Polarization: V

SA Reading Power: 19.34 dBm
Total EIRP: 28.22 dBm

SA Reading Power: 18.44 dBm
Total EIRP: 27.20 dBm

X ERP-H X | ERPYV x

325 MHy/

Pawer
1934 dém
1934 dBm

X EIRP-H X | ERPY X

SP AP Mode Max. EIRP Limit 33.80 dBm

DUT Center Frequency 6025 MHz, Bandwidth 160 MHz

Antenna Polarization: H

Antenna Polarization: V

SA Reading Power: 19.36 dBm
Total EIRP: 30.18 dBm

SA Reading Power: 18.99 dBm
Total EIRP: 29.07 dBm

= unn X ERP-H X ERPY X

X ERP-H X ER

325 M/

18.90 dBm
12.55 dBm

TEL : 408-904-3300
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AFC Device (DUT) Test Report

Report No. : FR240528002E

4.1.7 AFCD.RSA RF Transmit Power Measurement — BW 320MHz

SP AP Mode
Frg:ﬂ:"cy BW Antenna SA Reading A'g::’n"a Total EIRP Mal)_(i'nIlEiItRP

[MHz] [MHZz] Polarization Power [dBm] [dBi] [dBm] [dBm]

H 18.09 10.82 28.91
6265 33.70

V 18.57 10.08 28.65

320

H 12.28 10.82 23.10
6105 24.20

V 12.74 10.08 22.82

Note 1: The path loss between the DUT and the Spectrum Analyzer has been offset and configured in the

Spectrum Analyzer.

Note 2: The RF transmission does not maintain a fixed MCS data rate during the AFC test, so the measured

power level may not be the worst-case power as shown in Part 15E RF test report.

Note 3: The Max. EIRP Limit is granted by the AFC DUT test harness in the spectrum response during testing.
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AFC Device (DUT) Test Report

Report No. : FR240528002E

SP AP Mode Max. EIRP Limit 33.70 dBm

DUT Center Frequency 6265 MHz, Bandwidth 320 MHz

Antenna Polarization: H

Antenna Polarization: V

SA Reading Power: 18.09 dBm
Total EIRP: 28.91 dBm

SA Reading Power: 18.57 dBm
Total EIRP: 28.65 dBm

X ERP-H X ERPY X

X EIRP-H X | ERPY X

SP AP Mode Max. EIRP Limit 24.20 dBm

DUT Center Frequency 6105 MHz, Bandwidth 320 MHz

Antenna Polarization: H

Antenna Polarization: V

SA Reading Power: 12.28 dBm
Total EIRP: 23.10 dBm

SA Reading Power: 12.74 dBm
Total EIRP: 22.82 dBm

55.0 M/

Power
12.28 dBm
1238 dBm

X | ERPYV X

12.74 dBm
1274 dBm
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AFC Device (DUT) Test Report Report No. : FR240528002E
4.1.8Unsuccessful spectrum access request
# Description Results
If the AFC DUT is Standard Power Access Point, go to Step 2, else go to Goto
! Step 7 step 2
AFC DUT set to Initial Pre-test State.
If needed (see Table 5 declaration), configure the AFC DUT with BSS
parameters per Table 9 and a temporary test regulatory identifier (e.g., FCC
2 ID), geographic coordinates, antenna height, and uncertainty parameters. Done
Configure the AFC DUT with AFC System URL and server root certificate.
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available
Spectrum Inquiry Request.
AFC DUT sends a valid Available Spectrum Inquiry Request containing the
3 inquiredFrequencyRange and/or the inquiredChannels fields*. PASS
4 AFC DUT Test Harness validates mandatory registration information. PASS
AFC DUT Test Harness sends an Available Spectrum Inquiry Response
> indicating that no frequency ranges and/or channels are available. bone
Throughout Step 2 to Step 5 and subsequent to Step 5, RF Test Equipment
monitors the output of the AFC DUT to confirm the following:
6 ® For SP only operation, AFC DUT does not transmit in the band. PASS
® For AFC DUT whose manufacturer attests to its compliance with rules
for LPI operation, the AFC DUT does not transmit above LPI limits.
7 If the AFC DUT is Fixed Client, go to Step 8 else Stop the test Test end
8 The AFC DUT set to Initial Pre-test State. Not
applicable
If needed (see Table 5 declaration), configure the AFC DUT with a temporary
test regulatory identifier (e.g., FCC ID or IC ID), geographic coordinates,
antenna height, and uncertainty parameters. Not
° Configure the AFC DUT with AFC System URL and server root certificate. applicable
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available
Spectrum Inquiry Request.
AFC DUT sends a valid Available Spectrum Inquiry Request containing the Not
10 inquiredFrequencyRange and/or the inquiredChannels fields*. applicable
11 AFC DUT Test Harness validates mandatory registration information. Not
applicable
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# Description Results
AFC DUT Test Harness sends an Available Spectrum Inquiry Response N
ot
12 indicating that no frequency ranges and/or channels are available using either )
applicable
In-band or Out-of-band methods.
If AFC DUT used Out-of-band method, initiate connection procedure between N
ot
13 Fixed Client and SP Access Point by following instructions provided by the )
applicable
AFC DUT Vendor
Wait for 60 seconds
" RF Test Equipment monitors that the AFC DUT does not transmit above Not
maximum transmit power limits advertised by the Standard Power Access applicable
Point for Standard Client Devices in the channel.
4.1.9AFCD.USA Test Vectors
Test Vector Test Category Results
AFCD.USA Unsuccessful spectrum access request PASS
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AFC Device (DUT) Test Report Report No. : FR240528002E
4.1.10 Successful spectrum access update

# Description Results
If the AFC DUT is Standard Power Access Point, go to Step 2, else go to Step Go to

! 12 step 2
AFC DUT set to Initial Pre-test State.
If needed (see Table 5 declaration), configure the DUT with BSS parameters
per Table 9 and a temporary test regulatory identifier (e.g., FCC ID),

2 geographic coordinates, antenna height, and uncertainty parameters. Done
Configure the AFC DUT with AFC System URL and server root certificate.
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available
Spectrum Inquiry Request.
AFC DUT sends a valid Available Spectrum Inquiry Request containing the

3 inquiredFrequencyRange and/or the inquiredChannels fields*. PASS

4 AFC DUT Harness validates mandatory registration information. PASS
AFC DUT Test Harness sends an Available Spectrum Inquiry Response
containing a list of available frequency ranges and/or channels and the

> maximum permissible transmit power in the availableFrequencylnfo and/or pone
availableChannelinfo fields.
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# Description Results

Throughout the preceding steps, RF Test Equipment monitors the output of

the AFC DUT to confirm that the AFC DUT does not transmit:

® Inthe band if the AFC DUT supports only SP operation

Or

®  Above LPI limits for AFC DUT whose manufacturer attests to its
compliance with rules for LPI operation

Wait for 60 seconds

RF Test Equipment monitors any transmission by the AFC DUT conforms to

6 the following: PASS

®  For SP only operation, AFC DUT conforms to the conditions contained
in the Available Spectrum Inquiry Response and does not exceed
emissions limits in adjacent frequencies.

® For AFC DUT whose manufacturer attests to its compliance with rules
for LPI operation, AFC DUT transmit power in the band is less than
CEILING [LPI limits, SP limits contained in the Available Spectrum
Inquiry Response] and does not exceed emissions limits in adjacent
frequencies.

AFC DUT is power cycled.

If needed (see Table 5 declaration), configure the AFC DUT with a
7 temporary test regulatory identifier (e.g., FCC ID), new geographic Done
coordinates, antenna height, and uncertainty parameters.

Configure the AFC DUT with AFC System URL and server root certificate.

Wait for 60 seconds

If the AFC DUT does not send an Available Spectrum Inquiry Request, RF

Test Equipment monitors the output of the AFC DUT to verify the following

and STOP the test

8 ® For SP only operation, AFC DUT does not transmit in the band. PASS

® For AFC DUT whose manufacturer attests to its compliance with rules
for LPI operation, the AFC DUT does not transmit above LPI limits.

If the AFC DUT sends an Available Spectrum Inquiry Request, then

CONTINUE with Step 9
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Description

Results

AFC DUT Test Harness evaluates validity of mandatory registration

information

PASS

10

AFC DUT Test Harness waits for 60 seconds before sending an Available
Spectrum Inquiry Response containing a list of available frequency ranges
and/or channels and the maximum permissible transmit power in the
availableFrequencylnfo and/or availableChannelinfo fields which are
significantly different from Step 5.

® During the 60 seconds wait time:

B For AFC DUT whose manufacturer attests to its compliance with
rules for LPI operation, RF Test Equipment monitors the output of
the AFC DUT to confirm that AFC DUT does not transmit above
LPI threshold limits

B For SP only operation, RF Test Equipment monitors the output of
the AFC DUT to confirm that AFC DUT doesn’t transmit in the
band

Done

11

Wait for 60 seconds

RF Test Equipment monitors any transmission by the AFC DUT conforms to

the following:

®  [For SP only operation, AFC DUT conforms to the conditions contained
in the Available Spectrum Inquiry Response and does not exceed
emissions limits in adjacent frequencies.

® For AFC DUT whose manufacturer attests to its compliance with rules
for LPI operation, AFC DUT transmit power in the band is less than
CEILING [LPI limits, SP limits contained in the Available Spectrum
Inquiry Response] and does not exceed emissions limits in adjacent

frequencies.

PASS

12

If the AFC DUT is Fixed Client, go to Step 13 else Stop the test

Test end

13

The AFC DUT set to Initial Pre-test State.

Not
applicable

TEL : 408-904-3300 Page Number

Issue Date
Report Version

1 29 of 39
: Mar. 21, 2025
: 01



SPORTON LAB.

AFC Device (DUT) Test Report Report No. : FR240528002E

# Description Results
If needed (see Table 5 declaration), configure the AFC DUT with a
temporary test regulatory identifier (e.g., FCC ID), geographic coordinates,
antenna height, and uncertainty parameters. Not

14 Configure the AFC DUT with AFC System URL and server root certificate. applicable
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available
Spectrum Inquiry Request using either In-band or Out-of-band methods.
AFC DUT sends a valid Available Spectrum Inquiry Request containing the Not

o inquiredFrequencyRange and/or the inquiredChannels fields* applicable
AFC DUT Test Harness validates the presence of mandatory registration Not

1o information applicable
AFC DUT Test Harness sends an Available Spectrum Inquiry Response

17 containing a list of available frequency ranges and/or channels and the Not
maximum permissible transmit power in the availableFrequencylnfo and/or applicable
availableChannelinfo fields.
If AFC DUT used Out-of-band method, initiate connection procedure

18 between AFC DUT and SP Access Point by following instructions provided NOI
by the AFC DUT Vendor applicable
Wait for 60 seconds
RF Test Equipment monitors any transmission by the AFC DUT conforms to Not

19 the conditions contained in the Available Spectrum Inquiry Response and applicable
does not exceed emissions limits in adjacent frequencies
AFC DUT is power cycled.
If needed (see Table 5 declaration), configure the AFC DUT with a

20 temporary test regulatory identifier (e.g., FCC ID), new geographic NOI
coordinates, antenna height, and uncertainty parameters. applicable
Configure the AFC DUT with AFC System URL and server root certificate
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# Description Results

Wait for 60 seconds
If the AFC DUT does not send an Available Spectrum Inquiry Request, RF
Test Equipment monitors the output of the AFC DUT to verify the AFC DUT

does not transmit above maximum transmit power limits advertised by the Not
2 Standard Power Access Point for Standard Client Devices in the channel applicable
and STOP the test.
If the AFC DUT sends an Available Spectrum Inquiry Request, then
CONTINUE with Step 21
AFC DUT Test Harness evaluates validity of mandatory registration Not
2 information applicable

AFC DUT Test Harness waits for 60 seconds before sending an Available
Spectrum Inquiry Response containing a list of available frequency ranges
and/or channels and the maximum permissible transmit power in the

availableFrequencylnfo and/or availableChannellnfo fields which are

23 significantly different from step 17. Not
applicable
During the 60 seconds wait time, RF Test Equipment monitors the output of
the AFC DUT to confirm that the AFC DUT does not transmit above
maximum transmit power limits advertised by the Standard Power Access
Point for Standard Client Devices in the channel.
If AFC DUT used Out-of-band method, initiate connection procedure
24 between AFC DUT and SP Access Point by following instructions provided NOI
by the AFC DUT Vendor applicable
Wait for 60 seconds
RF Test Equipment monitors any transmission by the AFC DUT conforms to Not
2 the conditions contained in the Available Spectrum Inquiry Response and applicable
does not exceed emissions limits in adjacent frequencies
4.1.11 AFCD.SAU Test Vectors
Test Vector Test Category Results
AFCD.SAU Successful spectrum access update PASS
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4.1.12 AFCD.SAU RF Transmit Power Measurement

SP AP Mode
Frg:ﬂ:"cy BW Antenna | SAReading A'g::’n"a Total EIRP Mal)_(i'nIlEiItRP

[MHz] [MHZz] Polarization Power [dBm] [dBi] [dBm] [dBm]

H 18.88 10.82 29.70
6255 34.20

V 18.45 10.08 28.53

20

H 18.41 10.82 29.23
6275 33.30

V 18.59 10.08 28.67

Note 1: The path loss between the DUT and the Spectrum Analyzer has been offset and configured in the

Spectrum Analyzer.

Note 2: The RF transmission does not maintain a fixed MCS data rate during the AFC test, so the measured

power level may not be the worst-case power as shown in Part 15E RF test report.

Note 3: The Max. EIRP Limit is granted by the AFC DUT test harness in the spectrum response during testing.
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AFC Device (DUT) Test Report

Report No. : FR240528002E

SP AP Mode Max. EIRP Limit 34.20 dBm

DUT Center Frequency 6255 MHz, Bandwidth 20 MHz

Antenna Polarization: H

Antenna Polarization: V

SA Reading Power: 18.88 dBm
Total EIRP: 29.70 dBm

SA Reading Power: 18.45 dBm
Total EIRP: 28.53 dBm

X ERP-H X | ERPY x

.07 MHy/

Pawer
18.63 dém
18,88 dBm

.07 MHy/

Pawer
18.45 dém
18.45 dBm

SP AP Mode Max. EIRP Limit 33.30 dBm

DUT Center Frequency 6275 MHz, Bandwidth 20 MHz

Antenna Polarization: H

Antenna Polarization: V

SA Reading Power: 18.41 dBm
Total EIRP: 29.23 dBm

SA Reading Power: 18.59 dBm
Total EIRP: 28.67 dBm

18.41 dém
1841 dém

10:22:28 A 03/07/2025

X ERPY X

2,07 Miz/

1850 dBm
1859 dBm
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AFC Device (DUT) Test Report Report No. : FR240528002E

4.1.13 Unsuccessful spectrum access update

# Description Results
1 If the AFC DUT is Standard Power Access Point, go to Step 2, else go to Step 12 j:ptz
AFC DUT set to Initial Pre-test State.
If needed (see Table 5 declaration), configure the AFC DUT with BSS
parameters per Table 9 and a temporary test regulatory identifier (e.g., FCC ID),
2 geographic coordinates, antenna height, and uncertainty parameters. Done

Configure the DUT with AFC System URL and server root certificate.
Trigger the DUT to send to the AFC DUT Test Harness an Available Spectrum

Inquiry Request using either In-band or Out-of-band methods.

3 AFC DUT sends a valid Available Spectrum Inquiry Request containing the PASS
inquiredFrequencyRange and/or the inquiredChannels fields.

4 AFC DUT Test Harness validates mandatory registration information PASS

AFC DUT Test Harness sends an Available Spectrum Inquiry Response
. containing a list of available frequency ranges and/or channels and the 5

one
maximum permissible transmit power in the availableFrequencylnfo and/or

availableChannelinfo fields.

Throughout the Step 2 to 5, RF Test Equipment monitors the output of the

AFC DUT to confirm that the AFC DUT does not transmit:

® Inthe band if the AFC DUT supports only SP operation

Or

®  Above LPI limits for AFC DUT whose manufacturer attests to its
compliance with rules for LPI operation

Wait for 60 seconds

RF Test Equipment monitors any transmission by the AFC DUT conforms to

° the following: PASS

® For SP only operation, AFC DUT conforms to the conditions contained in
the Available Spectrum Inquiry Response and does not exceed
emissions limits in adjacent frequencies.

For AFC DUT whose manufacturer attests to its compliance with rules for LPI

operation, AFC DUT transmit power in the band is less than CEILING [LPI

limits, SP limits contained in the Available Spectrum Inquiry Response] and

does not exceed emissions limits in adjacent frequencies
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# Description Results
AFC DUT is power cycled.

If needed (see Table 5declaration), configure the AFC DUT with a temporary
7 test regulatory identifier (e.g., FCC ID), new geographic coordinates, Done
antenna height, and uncertainty parameters.

Configure the AFC DUT with AFC System URL and server root certificate.

Wait for 60 seconds
® |f the AFC DUT does not send an Available Spectrum Inquiry Request,
RF Test Equipment monitors the output of the DUT to verify the
following and STOP the test:
B For SP only operation, AFC DUT does not transmit in the band,
® B For AFC DUT whose manufacturer attests to its compliance with PASS
rules for LPI operation, the AFC DUT does not transmit above
LPI limits.
® |f the AFC DUT sends an Available Spectrum Inquiry Request, then

CONTINUE with Step 8

AFC DUT Test Harness evaluates validity of mandatory registration
9 ) ) PASS
information.

0 AFC DUT Test Harness sends an Available Spectrum Inquiry Response 5
1 one
indicating that no frequency ranges and/or channels are available.

Throughout Step 7 to 10 and subsequent to Step 10 Test Equipment
monitors the output of the AFC DUT to confirm that:

11 For SP only operation, AFC DUT does not transmit in the band. PASS
For AFC DUT whose manufacturer attests to its compliance with rules for

LPI operation, the AFC DUT does not transmit above LPI limits.

12 If the AFC DUT is Fixed Client, go to Step 13 else Stop the test Test end
N Not
13 The AFC DUT set to Initial Pre-test State. _
applicable
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# Description Results
If needed (see Table 5 declaration), configure the DUT with a temporary test
regulatory identifier (e.g., FCC ID), geographic coordinates, antenna height,
and uncertainty parameters. Not

14 Configure the AFC DUT with AFC System URL and server root certificate. applicable
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available
Spectrum Inquiry Request using either In-band or Out-of-band methods.
AFC DUT sends a valid Available Spectrum Inquiry Request containing the Not

o inquiredFrequencyRange and/or the inquiredChannels fields* applicable
AFC DUT Test Harness validates the presence of mandatory registration Not

1o information applicable
AFC DUT Test Harness sends an Available Spectrum Inquiry Response
containing a list of available frequency ranges and/or channels and the Not

v maximum permissible transmit power in the availableFrequencyinfo and/or applicable
availableChannelinfo fields.
If AFC DUT used Out-of-band method, initiate connection procedure

18 between AFC DUT and SP Access Point by following instructions provided NOI
by the AFC DUT Vendor applicable
Wait for 60 seconds
RF Test Equipment monitors any transmission by the AFC DUT conforms to Not

19 the conditions contained in the Available Spectrum Inquiry Response and applicable
does not exceed emissions limits in adjacent frequencies
AFC DUT is power cycled.
If needed (see Table 5 declaration), configure the AFC DUT with a

20 temporary test regulatory identifier (e.g., FCC ID or IC ID), new geographic NOI
coordinates, antenna height, and uncertainty parameters. applicable
Configure the AFC DUT with AFC System URL and server root certificate
Wait for 60 seconds
If the AFC DUT does not send an Available Spectrum Inquiry Request, RF
Test Equipment monitors that the AFC DUT does not transmit above

21 maximum transmit power limits advertised by the Standard Power Access NOI
Point for Standard Client Devices in the channel., applicable
If the AFC DUT sends an Available Spectrum Inquiry Request, then
CONTINUE with Step 22 else STOP the test

TEL : 408-904-3300 Page Number : 36 of 39
Issue Date : Mar. 21, 2025

Report Version

: 01



SPORTON LAB.

AFC Device (DUT) Test Report

Report No. : FR240528002E

# Description Results
AFC DUT Test Harness evaluates validity of mandatory registration Not
2 information. applicable
AFC DUT Test Harness sends an Available Spectrum Inquiry Response Not
23 indicating that no frequency ranges and/or channels are available. applicable
If AFC DUT used Out-of-band method, initiate connection procedure
24 between AFC DUT and SP Access Point by following instructions provided I\_IOt
by the AFC DUT Vendor applicable
Wait for 60 seconds
RF Test Equipment monitors that the AFC DUT does not transmit above Not
25 maximum transmit power limits advertised by the Standard Power Access applicable
Point for Standard Client Devices in the channel.
4.1.14 AFCD.UAU Test Vectors
Test Vector Test Category Results
AFCD.UAU Unsuccessful spectrum access update PASS
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4.1.15 Unsuccessful server validation

# Description Results
The AFC DUT set to Initial Pre-test State.
If needed (see Table 5 declaration), configure the AFC DUT with BSS

parameters per Table 9 and a temporary test regulatory identifier (e.g., FCC ID),

geographic coordinates, antenna height, and uncertainty parameters.

Configure the AFC DUT Test Harness with TLS configuration that is the same as

the default configuration defined in Section 2.3.1 except for the following:

®  Run 1: A different server certificate (and private key) with SAN domain
name entry "badafc.com” (i.e. that does not match AFC system URL's
domain name); signed by the same root certificate as per Section 2.3.1

® Run 2: A different server certificate (and private key) where all attributes
other than Public Key are the same as the server certificate per Section
2.3.1, but the certificate is signed by a different root certificate

® Run 3: A different server certificate (and private key) with SAN domain
name entry "wfatestorg.org” only (i.e. SAN domain name only matches
suffix of AFC server's hostname); signed by the same root certificate as per
Section 2.3.1

1 Done

® Run 4: A different server certificate (and private key) where all attributes
other than Public Key are the same as the server certificate per Section
2.3.1 signed by the same root certificate as per Section 2.3.1, but the
server certificate is revoked as indicated in stapled OCSP response

® Run 5: Same configuration as per Section 2.3.1, except OCSP stapling is
disabled and CRL/OCSP servers are not available

® Run 6: Same configuration as per Section 2.3.1, except stapled OCSP
response has expired and CRL/OCSP servers are not available

® Run 7: Same configuration as per Section 2.3.1, except only the TLS
cipher suite "eNULL" (no encryption) is enabled

® Run 8: N/A (same configuration as per Section 2.3.1)

Configure the DUT with the AFC System URL and the following root certificate:

® Runs 1-7: Root certificate as per Section 2.3.1

®  Run 8: No root certificate

Trigger the DUT to send to the AFC DUT Test Harness an Available Spectrum

Inquiry Request.
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# Description Results
) AFC DUT Test Harness waits 10 seconds, and verifies no Available Spectrum PASS
Inquiry Request is sent to it.
3 Steps 1 and 2 are repeated for each of the remaining Runs PASS
4.1.16 AFCD.USV Test Vectors
Test Vector Test Category Results
AFCD.USV Unsuccessful server validation PASS
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Appendix B. AFC DUT Test Logs and Tool Report

) Test Case Test ) o Test
Section FCC Requirement Short Description
ID Description Result
47 CFR Section Transmit only as instructed by
15.407(k)(1) AFC System
47 CFR Section Register with AFC System prior
15.407(k)(8)(i) to initial transmission
47 CFR Section Provide required registration
Successful 15.407(k)(8)(ii) parameters
registration 47 CFR Section Registration either directly or
and 15.407(k)(8)(iii via prox
4.1 AFCD.RSA (k&) proXy PASS
spectrum Determination of appropriate
47 CFR Section ) o
access B channel configuration implied
15.407(1)(ii)
request by AFC System response
Must contact an AFC system at
least once per day to obtain the
47 CFR
) latest list of available
15.407(k)(8)(iv) ) )
frequencies and the maximum
permissible power

Note: For AFCD.RSA test logs, please refer to section B.1.

) Test Case Test ) - Test
Section o FCC Requirement Short Description
ID Description Result
47 CFR Section Transmit only as instructed by
Unsuccessful | 15.407(k)(1) AFC System
registration 47 CFR Section Register with AFC System prior
and 15.407(k)(8)(i) to initial transmission
4.2 AFCD.USA PASS
spectrum 47 CFR Section Provide required registration
access 15.407(k)(8)(ii) parameters
request 47 CFR Section Registration either directly or
15.407(k)(8)(iii) via proxy

Note: For AFCD.USA test logs, please refer to section B.2.
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Test Case Test Test
Section o FCC Requirement Short Description
ID Description Result
47 CFR Section Register with AFC System after
15.407(k)(8)(i) change of location
Successful
. Update AFC System upon
spectrum 47 CFR Section
4.3 AFCD.SAU . change of registration PASS
access 15.407(k)(8)(ii)
parameters
update
47 CFR Section Report location and uncertainty
15.407(k)(9)(i) from power-off condition
Note: For AFCD.SAU test logs, please refer to section B.3.
) Test Case Test i o Test
Section o FCC Requirement Short Description
ID Description Result
47 CFR Section Register with AFC System after
15.407(K)(8)(i) change of location
Unsuccessful
. Update AFC System upon
spectrum 47 CFR Section _ )
4.4 AFCD.UAU . change of registration PASS
access 15.407(k)(8)(ii)
parameters
update
47 CFR Section Report location and uncertainty
15.407(K)(9)(i) from power-off condition
Note: For AFCD.UAU test logs, please refer to section B.4.
) Test Case Test ) - Test
Section o FCC Requirement Short Description
ID Description Result
Incorporate adequate security
Unsuccesstful _ _
47 CFR Section measurements to prevent it
4.5 AFCD.USV | server _ PASS
o 15.407(k)(8)(v) from accessing AFC systems
validation
not approved by the FCC
Note: For AFCD.USV test logs, please refer to section B.5.
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B.1. Successful registration and spectrum access request (RSA)
B.1.1. AFC DUT Compliance Test Report — BW 20MHz

DUT Information
AFC DUT System Standard Power AP with Proxy
DUT Vendor Name RUCKUS
DUT Product Model T670SN

Test Result

15.407(k)(1), 15.407(k)(8)(i), 15.407(k)(8)(ii), 15.407(k)(8)(iii), 15.407(L)ii),
15.407(k)(8)(iv)

request

CT_AFC_SP_AP_AFCDRSA31 Channel 20MHz 10618_1 (Successful registration and spectrum access

PASS

Test Measurements

TestCaseName: CT_AFC_SP_AP AFCDRSA31 Channel 20MHz 10618 _1 (Successful registration and spectrum access request)

TestResult:PASS
Band:6GHz

AFC_DUT_SP_OPERATION AFC DUT transmit with standard power in the band before the false PASS
Spectrum Inquiry Response

AFC_DUT_SEND_SPECTRUM _INQUIRYREQUEST 1 AFC DUT sends an Available Spectrum Inquiry Request true PASS

AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID_1 Valid mandatory registration information true PASS
AFC DUT conforms to the conditions in Spectrum Response (33.1

AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE_1 dBim EIRP) on channel 137 bandwidth 20, true PASS

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST 2 AFC DUT sends an Available Spectrum Inquiry Request true PASS

AFC_DUT_SPECTRUM_INQUIRYREQUEST_ VALID 2 Valid mandatory registration information true PASS
AFC DUT conforms to the conditions in Spectrum Response (33.8

AFC DUT CONFORM SPECTRUM INQUIRYRESPONSE 2 dBum EIRP) on chanacl 57 bandwidth 20. true PASS
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B.1.2. AFC DUT Compliance Test Report — BW 40MHz

DUT Information
AFC DUT System Standard Power AP with Proxy
DUT Vendor Name RUCKUS
DUT Product Model T670SN

Test Result

15.407(k)(1), 15.407(k)(8)(i), 15.407(k)(8)(ii), 15.407(k)(8)(iii), 15.407(L)(ii),
15.407(k)(8)(iv)

request

CT_AFC_SP_AP_AFCDRSA31_Channel 40MHz_10619_1 (Successful registration and spectrum access

Test Measurements

TestCaseName: CT_AFC_SP_AP AFCDRSA31 Channel 40MHz 10619 _1 (Successful registration and spectrum access request)

TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in the band before the

AFC_DUT_SP_OPERATION Spectrum Inquiry Response false PASS
AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST_L AFC DUT sends an Available Spectrum Inquiry Request true PASS
AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID 1 Valid mandatory registration information true PASS

AFC DUT conforms to the conditions in Spectrum Response (36.0
AR TP (CORIRRIRL STHECTIONLINOIOIEE SO I dBm EIRP) on channel center frequency index 19 bandwidth 40. s R
AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST_2 AFC DUT sends an Available Spectrum Inquiry Request true PASS
AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID 2 Valid mandatory registration information true PASS

AFC DUT conforms to the conditions in Spectrum Response (34.7
AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE_2 dBm EIRP) on channel center frequency index 139 bandwidth 40. true PASS
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B.1.3. AFC DUT Compliance Test Report — BW 80MHz

DUT Information
AFC DUT System Standard Power AP with Proxy
DUT Vendor Name RUCKUS
DUT Product Model T670SN

Test Result

15.407(k)(L), 15.407(k)(8)(1), 15.407(k)(8)(ii), 15.407(k)(8)(iii), 15.407(1)(il), CT_AFC_SP_AP_AFCDRSA3!_Channel 80MHz 10620_1 (Successful registration and spectrum access PASS
15.407(k)(8)(iv) request)

Test Measurements

TestCaseName: CT_AFC_SP_AP AFCDRSA31_ Channel 80MHz 10620_1 (Successful registration and spectrum access request)
TestResult:PASS

Band:6GHz
AFC DUT SP OPERATION AFCDUT transmit with standard power in the band before the false PASS
= - = Spectrum Inquiry Response

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST_1 AFC DUT sends an Available Spectrum Inquiry Request true PASS

AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID 1 Valid mandatory registration information true PASS
AFC DUT conforms to the conditions in Spectrum Response (32.7

A IO CORITEINL S IROLIU TR GO RONE I dBm EIRP) on channel center frequency index 23 bandwidth 80. s B

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST 2 AFC DUT sends an Available Spectrum Inquiry Request true PASS

AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID 2 Valid mandatory registration information true PASS
AFC DUT conforms to the conditions in Spectrum Response (34.3

AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE 2 dBm EIRP) on channel center frequency index 71 bandwidth 80. true PASS
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B.1.4. AFC DUT Compliance Test Report — BW 160MHz

DUT Information

AFC DUT System

Standard Power AP with Proxy

DUT Vendor Name RUCKUS
DUT Product Model T670SN
Test Result

15.407(k)(1), 15.407(k)(8)(i), 15.407(K)(8)(ii), 15.407(k)(8)(iii), 15.407(1)(ii),

15.407(k)(8)(iv)

CT_AFC_SP_AP_AFCDRSA31 Channel 160MHz_10621_1 (Successful registration and spectrum access PASS
request)

Test Measurements

TestCaseName: CT_AFC _SP_AP_AFCDRSA31_Channel 160MHz_10621_1 (Successful registration and spectrum access request)

TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in the band before the

AFC_DUT_SP_OPERATION Spectrum Inquiry Response false PASS
AFC DUT SEND_SPECTRUM INQUIRYREQUEST | AFC DUT sends an Available Spectrum Inquiry Request true PASS
AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID 1 Valid mandatory registration information true PASS

AFC DUT conforms to the conditions in Spectrum Response (31.8
AU CORIFIR:L SHECTIION IO SO I dBm EIRP) on channel center frequency index 143 bandwidth 160. e By
AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST_2 AFC DUT sends an Available Spectrum Inquiry Request true PASS
AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID 2 Valid mandatory registration information true PASS

AFC DUT conforms to the conditions in Spectrum Response (33.8
AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE_2 dBm EIRP) on channel center frequency index 15 bandwidth 160. true PASS
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AFC Device (DUT) Test Report

Report No. : FR240528002E

B.1.5.

AFC DUT Compliance Test Report — BW 320MHz

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name RUCKUS
DUT Product Model T670sn

Test Result

15.407(K)(1), 15.407(K)(8)(d), 15.407(k)(8)(di), 15.407(K)(8) (i), 15.407(L)(ii),

15.407(K)(8)(iv)

CT _AFC_SP_AP AFCDRSA31 Channel 320MHz 10714 1 (Successfulr

and spectrum access

request)

PASS

Test Measurements

TestCaseName: CT_AFC_SP_AP AFCDRSA31 Channel 320MHz_10714_1 (Successful registration and spectrum access request)

TestResult:PASS
Band:6GHz

AFC_DUT_SP_OPERATION AFCDUT transmit with standard power in the band before the false PASS
Spectrum Inquiry Response

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST_1 AFC DUT sends an Available Spectrum Inquiry Request true PASS

AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID 1 Valid mandatory registration information true PASS
AFC DUT conforms to the conditions in Spectrum Response (33.7

AR JDOI_(CRINTEOINLSTHEC TP TINQIOIRE SIHeIsIE, I dBm EIRP) on channel center frequency index 63 bandwidth 320. G TSR

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST 2 AFC DUT sends an Available Spectrum Inquiry Request true PASS

AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID 2 Valid mandatory registration information true PASS
AFC DUT conforms to the conditions in Spectrum Response (24.2

AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE_2 dBm EIRP) on channel center frequency index 31 bandwidth 320. true PASS
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B.1.6. DUT Available Spectrum Inquiry Request-Response — BW 20MHz

HHEHHHBEHHHR AR AR 2025-02-20T02:45:35Z  tHHHEHHHHHEHHHHHHEBHHHR
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "34.96.44.197",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "708",
"Connection": "Keep-Alive"
|3
"body": {
"version™; "1.4",
"availableSpectruminquiryRequests™: [
{
"requestld"; "80:F0:CF:3E:84:30-2025-02-20T02:45:32Z-2",
"location": {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",

"height": 3
13
"indoorDeployment": 2,
"ellipse": {
"orientation": 0,
"majorAxis"; 25,
"center": {
"latitude": 37.11109924 316406,
"longitude™: -119.11109924316406
13
"minorAxis": 25
}
13
"inquiredChannels": [
{
"globalOperatingClass"; 131
I3
{
"globalOperatingClass": 132
I3
{
"globalOperatingClass": 133
I3
{
"globalOperatingClass": 134
I3
{
"globalOperatingClass": 137
}

]

deviceDescriptor": {
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"serialNumber": "952406000562",
"certificationld": [
{
"rulesetld": "US_47_ CFR_PART_15_SUBPART_E",
"id": "OPS6GHZ"

}
1,

"vendorExtensions": []

}
HHHEHHHHAHEHEHBHHAHH A 2025-02-20T02:45:35Z2  #HHHEHEHHHHIHHHEHHHHEHHEHEE

"availableSpectrumInquiryResponses": [
{
"response";: {
"responseCode": 0,
"shortDescription";: "SUCCESS"

}

vailableChannellnfo": [
{
"channelCfi": [
33,
37,
41,
45,
65,
69,
73,
77,
129,
133,
137,
141,
161,
165,
169,
173

]

globalOperatingClass": 131,
"maxEirp": [
271,
21.8,
32.5,
32.2,
26.8,
24.3,
26.1,
32.5,
22.3,
22.0,
33.1,
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24.6,
22.8,
26.6,
311,
30.8

"channelCfi":
35,
43,
67,
75,
131,
139,
163,
171

]

globalOperatingClass": 132,
"maxEirp": [

24.8,

35.2,

27.3,

29.1,

25.0,

27.6,

25.8,

33.8

"channelCfi": [
39,
71,
135,
167

]

globalOperatingClass": 133,
"maxEirp": [

27.8,

30.3,

28.0,

28.8

"channelCfi": [],
"globalOperatingClass": 134,
"maxEirp": []

"channelCfi": [],
"globalOperatingClass": 137,
"maxEirp": []
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]1
"requestld": "80:F0:CF:3E:84:30-2025-02-20T02:45:322-2",

"availabilityExpireTime": "2025-02-21T02:45:35Z",
"rulesetld": "US_47_CFR_PART_15_SUBPART_E"
}
]’

"version": "1.4"

}

HHHBHHRHHRHHEHHAHHA A 2025-02-20T02:56:02Z  tHEHHBHHBHHBHHFHHBHHEHHBHHEE
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For"; "34.96.44.197",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "708",
"Connection": "Keep-Alive"
3
"body": {
"version": "1.4",
"availableSpectruminquiryRequests™: [
{
"requestld": "80:F0:CF:3E:84:30-2025-02-20T02:55:49Z-3",
"location": {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",

"height": 7
|3
"indoorDeployment"; 2,
"ellipse": {
"orientation": 0,
"majorAxis"; 25,
"center": {
"latitude™: 37.33330154418945,
"longitude": -119.33329772949219
|3
"minorAxis": 25
}
|3
"inquiredChannels": [
{
"globalOperatingClass"; 131
|3
{
"globalOperatingClass": 132
|3
{
"globalOperatingClass": 133
|3
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"globalOperatingClass": 134

"globalOperatingClass": 137

}
]

deviceDescriptor": {
"serialNumber": "952406000562",
"certificationld": [

"rulesetld": "US_47_CFR_PART_15_SUBPART_E",

{
"id": "OPS6GHZ"
}
]
}
}
1,
"vendorExtensions": []
}
}
HHHEHEHHHHEHEHBHA A 2025-02-20T02:56:02Z
{

"availableSpectruminquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription";: "SUCCESS"

}

vailableChannellnfo": [
{
"channelCfi": [

1,
5,

9,
13,
17,
21,
25,
29,
49,
53,
57,
61,
81,
85,
89,
93,
145,
149,
153,
157

]

globalOperatingClass": 131,

HHHHHH R
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"maxEirp": [
32.5,
26.7,
21.4,
31.2,
27.2,
33.0,
23.9,
21.3,
25.0,
24 1,
33.8,
26.7,
27.8,
32.5,
21.1,
26.1,
31.6,
32.2,
30.4,
33.3

"channelCfi": [
3,
1",
19,
27,
51,
59,
83,
91,
147,
155

]

globalOperatingClass": 132,
"maxEirp": [
29.7,
24 .4,
30.2,
24.3,
271,
29.7,
30.8,
241,
34.6,
334

"channelCfi": [
7,
23,
55,
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87,
151
1,
"globalOperatingClass": 133,
"maxEirp": [
27.4,
27.3,
30.1,
27.1,
36.0
]
2
{
"channelCfi": [
15
1,
"globalOperatingClass": 134,
"maxEirp": [
30.3
]
2
{
"channelCfi": [],
"globalOperatingClass": 137,
"maxEirp": []
| }
"requestld": "80:F0:CF:3E:84:30-2025-02-20T02:55:49Z2-3",
"availabilityExpireTime": "2025-02-21T02:56:02Z",
"rulesetld": "US 47 CFR_PART_15 SUBPART_E"
}
1,
"version": "1.4"
}
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B.1.7. DUT Available Spectrum Inquiry Request-Response — BW 40MHz

HHHBHHEHHRHHAHHAHHAHHA A 2025-02-20T06:11:23Z  #HHRHHRHHEHHRHHBHHRHHEHHRH
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "34.96.44.197",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "708",
"Connection": "Keep-Alive"
3
"body": {
"version": "1.4",
"availableSpectruminquiryRequests™: [
{
"requestld™: "80:F0:CF:3E:84:30-2025-02-20T06:11:21Z-6",
"location": {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",

"height": 3
I3
"indoorDeployment": 2,
"ellipse": {
"orientation": 0,
"majorAxis"; 25,
"center": {
"latitude": 37.11109924 316406,
"longitude™: -119.11109924316406
13
"minorAxis": 25
}
13
"inquiredChannels": [
{
"globalOperatingClass"; 131
I3
{
"globalOperatingClass": 132
I3
{
"globalOperatingClass": 133
I3
{
"globalOperatingClass": 134
I3
{
"globalOperatingClass": 137
}
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]

deviceDescriptor": {
"serialNumber": "952406000562",
"certificationld": [
{
"rulesetld": "US_47_CFR_PART_15_SUBPART_E",
"id": "OPS6GHZ"

}
1,

"vendorExtensions": []

}

HHHEHHHHAHEHEHBHHAHEE A 2025-02-20T06:11:232  #HHHHHHBHHHHAHEHBHHHHEHEHEHE
{

"availableSpectruminquiryResponses": [
{
"response"; {
"responseCode": 0,
"shortDescription";: "SUCCESS"

}

vailableChannellnfo": [
{
"channelCfi": [

1,

5,

9,

13,
17,
21,
25,
29,
49,
53,
57,
61,
81,
85,
89,
93

]

globalOperatingClass": 131,
"maxEirp": [
33.2,
25.2,
28.8,
28.6,
33.0,
33.9,
34.2,
30.4,
23.1,
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22.9,
30.7,
25.6,
26.5,
29.9,
32.5,
32.7

"channelCfi": [

3,

11,
19,
27,
51,
59,
83,
91

]

globalOperatingClass": 132,
"maxEirp": [

28.2,

31.6,

36.0,

334,

25.9,

28.6,

29.5,

35.5

"channelCfi": [
7,
23,
55,
87

]

globalOperatingClass": 133,
"maxEirp": [

31.2,

36.0,

28.9,

32.5

"channelCfi": [
15

]

globalOperatingClass": 134,
"maxEirp": [

34.2
]
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2
{

"channelCfi": [],
"globalOperatingClass": 137,
"maxEirp": []
}
1
"requestld": "80:F0:CF:3E:84:30-2025-02-20T06:11:21Z-6",
"availabilityExpireTime": "2025-02-21T06:11:232",
"rulesetld": "US_47 CFR_PART_15 SUBPART_E"
}
1
"version": "1.4"

}

HHHBHHEHHRHHEHHBHHAHHA A 2025-02-20T06:16:05Z  #HEHHRHHEHHBHHBHHBHHBHHBHEHE
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For"; "34.96.44.197",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "708",
"Connection": "Keep-Alive"
3
"body": {
"version™: "1.4",
"availableSpectruminquiryRequests™: [
{
"requestld": "80:F0:CF:3E:84:30-2025-02-20T06:15:53Z-7",
"location": {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",

"height": 7
}1
"indoorDeployment": 2,
"ellipse": {
"orientation": 0,
"majorAxis": 25,
"center": {
"latitude": 37.33330154418945,
"longitude™: -119.33329772949219
}1
"minorAxis": 25
}
}1
"inquiredChannels": [
{
"globalOperatingClass": 131
}1
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{

"globalOperatingClass":
}1
{

"globalOperatingClass":
}1
{

"globalOperatingClass":
}1
{

"globalOperatingClass":
}

]

deviceDescriptor": {

"serialNumber": "952406000562",

"certificationld": [

{

"rulesetld": "US_47_CFR_PART_15_SUBPART_E",

"id": "OPS6GHZ"

}
1,

"vendorExtensions": []

}

HHHEHHHHAHEHEHBHHAH A 2025-02-20T06:16:05Z  #HHHEHEHHHHHHEHEHHHHEEHEHEE

{

"availableSpectruminquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription";: "SUCCESS"

}

vailableChannellnfo": [
{
"channelCfi": [
33,
37,
41,
45,
65,
69,
73,
77,
129,
133,
137,
141,
145,
149,
153,
157,

132

133

134

137
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161,
165,
169,
173

]

globalOperatingClass": 131,
"maxEirp": [
25.8,
34.6,
24 .4,
32.9,
31.7,
31.8,
24 1,
31.0,
21.2,
21.6,
33.0,
31.7,
34.5,
28.8,
25.7,
25.8,
35.0,
30.1,
25.7,
33.3

"channelCfi": [
35,
43,
67,
75,
131,
139,
147,
155,
163,
171

]

globalOperatingClass": 132,
"maxEirp": [
28.8,
27.4,
34.7,
271,
24.2,
34.7,
31.8,
28.7,
331,
28.7
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1,

}

2
{

}
]

"channelCfi": [
39,
71,
135,
151,
167

]

globalOperatingClass": 133,
"maxEirp": [

30.4,

30.1,

27.2,

31.7,

31.7

"channelCfi": [
143

]

globalOperatingClass": 134,
"maxEirp": [

30.2
]

"channelCfi": [],
"globalOperatingClass": 137,
"maxEirp": []

"requestld": "80:F0:CF:3E:84:30-2025-02-20T06:15:53Z2-7",

"availabilityExpire Time": "2025-02-21T06:16:05Z",
"rulesetld": "US_47_CFR_PART_15_SUBPART_E"

"version": "1.4"
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B.1.8. DUT Available Spectrum Inquiry Request-Response — BW 80MHz

HHHBHHRHHRHHBHHEHHA A A 2025-02-20T06:57:12Z  #HEHHHHHEHHRHHEHHRHAPHARHE
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "34.96.44.197",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "708",
"Connection": "Keep-Alive"
3
"body": {
"version": "1.4",
"availableSpectruminquiryRequests™: [
{
"requestld"; "80:F0:CF:3E:84:30-2025-02-20T06:57:09Z-9",
"location": {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",

"height": 7
13
"indoorDeployment": 2,
"ellipse": {
"orientation": 0,
"majorAxis"; 25,
"center": {
"latitude": 37.33330154418945,
"longitude™: -119.33329772949219
13
"minorAxis": 25
}
13
"inquiredChannels": [
{
"globalOperatingClass"; 131
I3
{
"globalOperatingClass": 132
I3
{
"globalOperatingClass": 133
I3
{
"globalOperatingClass": 134
I3
{
"globalOperatingClass": 137
}
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]

deviceDescriptor": {
"serialNumber": "952406000562",
"certificationld": [
{
"rulesetld": "US_47_CFR_PART_15_SUBPART_E",
"id": "OPS6GHZ"

}
1,

"vendorExtensions": []

}

HHHEHHHHAHEHEHBHHAHEHE A 2025-02-20T06:57:122  #HHHEHEHEHHIHEHEHHHHE
{

"availableSpectruminquiryResponses": [
{
"response"; {
"responseCode": 0,
"shortDescription";: "SUCCESS"

}

vailableChannellnfo": [
{
"channelCfi": [

1,

5,

9,

13,
17,
21,
25,
29,
33,
37,
41,
45,
81,
85,
89,
93

]

globalOperatingClass": 131,
"maxEirp": [
22.2,
21.3,
29.9,
24.2,
30.4,
27.0,
26.7,
26.9,
21.2,
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34.0,
241,
33.4,
30.6,
215,
23.9,
29.1

"channelCfi": [

3,

11,
19,
27,
35,
43,
83,
91

]

globalOperatingClass": 132,
"maxEirp": [

24.3,

27.2,

30.0,

29.7,

24.2,

27.1,

24.5,

26.9

"channelCfi": [
7,
23,
39,
87

]

globalOperatingClass": 133,
"maxEirp": [

27.3,

32.7,

27.2,

27.5

"channelCfi": [
15

]

globalOperatingClass": 134,
"maxEirp": [

30.3
]
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2
{

"channelCfi": [],
"globalOperatingClass": 137,
"maxEirp": []
}
1
"requestld": "80:F0:CF:3E:84:30-2025-02-20T06:57:09Z-9",
"availabilityExpireTime": "2025-02-21T06:57:12Z",
"rulesetld": "US_47 CFR_PART_15 SUBPART_E"
}
1
"version": "1.4"

}

THHHBHHRHHBHHBHHBHERHHA A 2025-02-20T07:01:41Z  #HEHHEHHBHERHHBHHRHEHERHER
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For"; "34.96.44.197",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "709",
"Connection": "Keep-Alive"
3
"body": {
"version": "1.4",
"availableSpectruminquiryRequests™: [
{
"requestld": "80:F0:CF:3E:84:30-2025-02-20T07:01:282-10",
"location": {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",

"height": 3
}1
"indoorDeployment": 2,
"ellipse": {
"orientation": 0,
"majorAxis": 25,
"center": {
"latitude": 37.11109924 316406,
"longitude™: -119.11109924316406
}1
"minorAxis": 25
}
}1
"inquiredChannels": [
{
"globalOperatingClass": 131
}1
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{

"globalOperatingClass":
}1
{

"globalOperatingClass":
}1
{

"globalOperatingClass":
}1
{

"globalOperatingClass":
}

]

deviceDescriptor": {

"serialNumber": "952406000562",

"certificationld": [

{

"rulesetld": "US_47_CFR_PART_15_SUBPART_E",

"id": "OPS6GHZ"

}
1,

"vendorExtensions": []

}

HHEHHHHAHEHEHEHHAH A 2025-02-20T07:01:422  #HEHEHEHEHHEHEHEHHHHEEHEHEE

{

"availableSpectruminquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription";: "SUCCESS"
}

vailableChannellnfo": [
{
"channelCfi": [
49,
53,
57,
61,
65,
69,
73,
77,
129,
133,
137,
141,
145,
149,
153,
157,

132

133

134

137
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161,
165,
169,
173

]

globalOperatingClass": 131,
"maxEirp": [
26.2,
25.3,
22.4,
28.8,
30.6,
33.6,
28.3,
33.0,
23.7,
32.8,
31.3,
21.4,
28.4,
25.6,
30.7,
24 .4,
21.4,
28.0,
28.6,
24.2

"channelCfi": [
51,
59,
67,
75,
131,
139,
147,
155,
163,
171

]

globalOperatingClass": 132,
"maxEirp": [
28.3,
25.4,
33.6,
31.3,
26.7,
24 .4,
28.6,
27.4,
24 .4,
27.2
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1,

}

2
{

}
]

"channelCfi": [
55,
71,
135,
151,
167
]

globalOperatingClass": 133,
"maxEirp": [

28.4,

34.3,

27 .4,

30.4,

274

"channelCfi": [
143
1,
"globalOperatingClass": 134,
"maxEirp": [
30.4
]

"channelCfi": [],
"globalOperatingClass": 137,
"maxEirp": []

"requestld": "80:F0:CF:3E:84:30-2025-02-20T07:01:282-10",

"availabilityExpire Time": "2025-02-21T07:01:42Z",
"rulesetld": "US_47_CFR_PART_15_SUBPART_E"

"version": "1.4"

TEL : 408 9043300

Page Number

: B28 of B66



sooncis. AFC Device (DUT) Test Report Report No. : FR240528002E

B.1.9. DUT Available Spectrum Inquiry Request-Response — BW 160MHz

HHHBHHRHHRHHBHHEHHAHA A 2025-02-20T07:33:41Z  HHEHHHHHBHHRHHBHHRHAHARHE
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "34.96.44.197",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "709",
"Connection": "Keep-Alive"
3
"body": {
"version": "1.4",
"availableSpectruminquiryRequests™: [
{
"requestld": "80:F0:CF:3E:84:30-2025-02-20T07:33:382-11",
"location": {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",

"height": 7
13
"indoorDeployment": 2,
"ellipse": {
"orientation": 0,
"majorAxis"; 25,
"center": {
"latitude": 37.33330154418945,
"longitude™: -119.33329772949219
13
"minorAxis": 25
}
13
"inquiredChannels": [
{
"globalOperatingClass"; 131
I3
{
"globalOperatingClass": 132
I3
{
"globalOperatingClass": 133
I3
{
"globalOperatingClass": 134
I3
{
"globalOperatingClass": 137
}

TEL : 408 9043300 Page Number : B29 of B66



sooncis. AFC Device (DUT) Test Report Report No. : FR240528002E

]

deviceDescriptor": {
"serialNumber": "952406000562",
"certificationld": [
{
"rulesetld": "US_47_CFR_PART_15_SUBPART_E",
"id": "OPS6GHZ"

}
1,

"vendorExtensions": []

}

HHHEHHHHAHEHEHBHHAHH A 2025-02-20T07:33:41Z  tHEHEHEHEHHEHEHBHHHHE B
{

"availableSpectruminquiryResponses": [
{
"response"; {
"responseCode": 0,
"shortDescription";: "SUCCESS"

}

vailableChannellnfo": [
{
"channelCfi": [
65,
69,
73,
77,
81,
85,
89,
93,
129,
133,
137,
141,
145,
149,
153,
157

]

globalOperatingClass": 131,
"maxEirp": [
32.6,
21.2,
31.6,
32.7,
31.1,
21.3,
28.9,
29.9,
26.6,
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26.9,
26.0,
293,
22.8,
30.8,
33.3,
34.0

"channelCfi": [
67,
75,
83,
9,
131,
139,
147,
155

]

globalOperatingClass": 132,
"maxEirp": [

24.2,

34.6,

24.3,

31.9,

29.6,

29.0,

25.8,

36.0

"channelCfi": [
71,
87,
135,
151

]

globalOperatingClass": 133,
"maxEirp": [

27.2,

27.3,

32.0,

28.8

"channelCfi": [
79,
143

]

globalOperatingClass": 134,
"maxEirp": [
30.2,
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31.8
]
3
{

"channelCfi": [],
"globalOperatingClass": 137,
"maxEirp": []
}
]1
"requestld": "80:F0:CF:3E:84:30-2025-02-20T07:33:38Z-11",
"availabilityExpireTime": "2025-02-21T07:33:41Z",
"rulesetld": "US_47 CFR_PART_15 SUBPART_E"
}
]!
"version": "1.4"

}

HEHHHBHHHERHHERHA A 2025-02-20T07:38:20Z  tHHHHHHHHBHHHH AR
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For"; "34.96.44.197",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "709",
"Connection": "Keep-Alive"
3
"body": {
"version™: "1.4",
"availableSpectruminquiryRequests™: [
{
"requestld": "80:F0:CF:3E:84:30-2025-02-20T07:38:182-12",
"location": {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",
"height": 3
13
"indoorDeployment": 2,
"ellipse": {
"orientation": O,
"majorAxis": 25,
"center": {
"latitude": 37.11109924 316406,
"longitude™: -119.11109924316406
12
"minorAxis": 25
}
}

inquiredChannels™; [

{
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"globalOperatingClass": 131
"globalOperatingClass": 132
"globalOperatingClass": 133
"globalOperatingClass": 134

"globalOperatingClass": 137

]

deviceDescriptor": {
"serialNumber": "952406000562",
"certificationld": [

"rulesetld": "US_47_CFR_PART_15_SUBPART_E",
"id": "OPS6GHZ"

}
1,

"vendorExtensions": []

}

HHHEHHHHAHEHEHBHHAH A 2025-02-20T07:38:21Z  #HHHEHEHHHHIHEHEHHHHEHEHEHEE
{

"availableSpectrumInquiryResponses":
{
"response": {
"responseCode": 0,
"shortDescription";: "SUCCESS"
}

"availableChannellnfo": [
{
"channelCfi": [
1,
5,
9,
13,
17,
21,
25,
29,
33,
37,
41,
45,
49,
53,
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57,
61
]

globalOperatingClass": 131,
"maxEirp": [
34 4,
24.8,
30.2,
25.9,
26.6,
32.9,
34.6,
25.5,
29.6,
29.2,
26.7,
33.5,
32.3,
27.9,
30.4,
22.2

"channelCfi": [
3,
1",
19,
27,
35,
43,
51,
59
]

globalOperatingClass": 132,
"maxEirp": [

27.8,

28.9,

29.6,

28.5,

32.2,

29.7,

30.9,

25.2

"channelCfi": [
7,
23,
39,
55

]

globalOperatingClass": 133,
"maxEirp": [
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30.8,
31.5,
32.7,
28.2
]
3
{
"channelCfi": [
15,
47
1,
"globalOperatingClass": 134,
"maxEirp": [
33.8,
31.2
]
2
{
"channelCfi": [
31
1,
"globalOperatingClass": 137,
"maxEirp": [
34.3
]
| }
"requestld": "80:F0:CF:3E:84:30-2025-02-20T07:38:182-12",
"availabilityExpireTime": "2025-02-21T07:38:21Z",
"rulesetld": "US 47 CFR_PART_15 SUBPART_E"
}
1,
"version": "1.4"
}
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B.1.10. DUT Available Spectrum Inquiry Request-Response — BW 320MHz

HHHBHHRHHRHHBHHEHHAHHA A 2025-03-060T00:44:14Z  HHEHHHHHBHHRHHBHHRHAHHRHER
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "34.96.45.98",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "709",
"Connection": "Keep-Alive"
3
"body": {
"version": "1.4",
"availableSpectruminquiryRequests™: [
{
"requestld": "80:F0:CF:3E:84:30-2025-03-06T00:44:11Z-30",
"location": {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",

"height": 7
13
"indoorDeployment": 2,
"ellipse": {
"orientation": 0,
"majorAxis"; 25,
"center": {
"latitude": 37.33330154418945,
"longitude™: -119.33329772949219
13
"minorAxis": 25
}
13
"inquiredChannels": [
{
"globalOperatingClass"; 131
I3
{
"globalOperatingClass": 132
I3
{
"globalOperatingClass": 133
I3
{
"globalOperatingClass": 134
I3
{
"globalOperatingClass": 137
}

TEL : 408 9043300 Page Number : B36 of B66



sooncis. AFC Device (DUT) Test Report Report No. : FR240528002E

]

deviceDescriptor": {
"serialNumber": "952406000562",
"certificationld": [
{
"rulesetld": "US_47_CFR_PART_15_SUBPART_E",
"id": "OPS6GHZ"

}
1,

"vendorExtensions": []

}

HHHEHHHHAHEHEHBHHAHH A 2025-03-06T00:44:14Z2  HHEHEHEHEHHEHEHEHHHHEEHEHEE
{

"availableSpectruminquiryResponses": [
{
"response"; {
"responseCode": 0,
"shortDescription";: "SUCCESS"

}

vailableChannellnfo": [
{
"channelCfi": [
33,
37,
41,
45,
49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93

]

globalOperatingClass": 131,
"maxEirp": [
24.0,
26.8,
29.8,
33.3,
31.4,
30.5,
26.3,
28.8,
36.0,
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26.6,
35.3,
29.9,
30.9,
36.2,
28.3,
216

"channelCfi": [
35,
43,
51,
59,
67,
75,
83,
91

]

globalOperatingClass": 132,
"maxEirp": [

27.0,

32.8,

33.5,

29.3,

29.6,

32.9,

33.9,

24.6

"channelCfi": [
39,
55,
71,
87

]

globalOperatingClass": 133,
"maxEirp": [

30.0,

32.3,

32.6,

27.6

"channelCfi": [
47,
79

]

globalOperatingClass": 134,
"maxEirp": [
33.0,
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30.6

"channelCfi": [
63
1,
"globalOperatingClass": 137,
"maxEirp": [
33.7
]

| }

"requestld": "80:F0:CF:3E:84:30-2025-03-06T00:44:11Z-30",
"availabilityExpireTime": "2025-03-07T00:44:14Z",
"rulesetld": "US 47 CFR_PART_15 SUBPART_E"

}
1,
"version": "1.4"

}

HHHHHHHHHHHHHHARRRAAAHAHH A 2025-03-06T00:53:57Z  #HAHHHHHHHHBHEHHHHHHEHRB
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "34.96.45.98",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "709",
"Connection": "Keep-Alive"
3
"body": {
"version™: "1.4",
"availableSpectruminquiryRequests™: [
{
"requestld": "80:F0:CF:3E:84:30-2025-03-06T00:53:44Z-31",
"location": {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",
"height": 3
13
"indoorDeployment": 2,
"ellipse": {
"orientation": O,
"majorAxis": 25,
"center": {
"latitude": 37.11109924 316406,
"longitude™: -119.11109924316406
}

"minorAxis": 25
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}
}

inquiredChannels": [

"globalOperatingClass": 131
"globalOperatingClass": 132
"globalOperatingClass": 133
"globalOperatingClass": 134

"globalOperatingClass": 137

]

deviceDescriptor": {
"serialNumber": "952406000562",
"certificationld": [
{
"rulesetld": "US_47_CFR_PART_15_SUBPART_E",
"id": "OPS6GHZ"

}
1,

"vendorExtensions": []

}

HHHEHHHHAHEHEHBHHAHE AR 2025-03-06T00:53:5772  #HHHHHEHHHHIHEHEHHHHEHEHEE
{

"availableSpectrumInquiryResponses":
{
"response"; {
"responseCode": 0,
"shortDescription"; "SUCCESS"

}

vailableChannellnfo"; [
{
"channelCfi": [
1,
5,
9,
13,
17,
21,
25,
29,
33,
37,
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41,

45,

49,

53,

57,

61
1,
"globalOperatingClass": 131,
"maxEirp": [

25.4,

25.4,

22.2,

21.1,

16.9,

22.1,

22.8,

12.1,

14.3,

16.3,

15.2,

23.9,

17.0,

23.3,

14.3,

16.6

"channelCfi": [
3,
1,
19,
27,
35,
43,
51,
59
]

globalOperatingClass": 132,
"maxEirp": [

28.4,

24 1,

19.9,

15.1,

17.3,

18.2,

20.0,

17.3

"channelCfi": [
7,
23,
39,
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55
]

globalOperatingClass": 133,
"maxEirp": [

271,

18.1,

20.3,

20.3

"channelCfi": [
15,
47

]

globalOperatingClass": 134,
"maxEirp": [

21.1,

23.3

"channelCfi": [
31

]

globalOperatingClass": 137,
"maxEirp": [
24.2
]
}
]7
"requestld": "80:F0:CF:3E:84:30-2025-03-06T00:53:44Z-31",
"availabilityExpireTime": "2025-03-07T00:53:572",
"rulesetld": "US 47 CFR_PART_15 SUBPART_E"
}
]!
"version": "1.4"

}

HEHHHBHHHERHHER A A 2025-03-06T00:54:05Z  tHHHHHHHHBHHHHHHHRHHERAHE
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate",
"Accept": "*/*",
"Content-Type": "application/json”,
"X-Forwarded-For": "34.96.45.98",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "709",
"Connection": "Keep-Alive"
13
"body": {
"version": "1.4",
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"availableSpectruminquiryRequests": [
{
"requestld": "80:F0:CF:3E:84:30-2025-03-06T00:54:022-32",
"location": {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",
"height": 3
|3
"indoorDeployment": 2,
"ellipse": {
"orientation": 0,
"majorAxis"; 25,
"center": {
"latitude": 37.11109924316406,
"longitude™: -119.11109924316406
|3
"minorAxis": 25
}
}

inquiredChannels": [

"globalOperatingClass": 131
"globalOperatingClass": 132
"globalOperatingClass": 133
"globalOperatingClass": 134

"globalOperatingClass": 137

]!

"deviceDescriptor": {
"serialNumber": "952406000562",
"certificationld": [

{
"rulesetld": "US_47_CFR_PART_15_SUBPART_E",

"id": "OPS6GHZ"

}
1,

"vendorExtensions": []

}

HHBHHHHEHEHBHBHHAHEE A 2025-03-06T00:54:05Z  tHHEHHEHHHHEHEHEHHAHHBHBHEAHE
{

"availableSpectruminquiryResponses": [
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{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"

}

vailableChannellnfo": [

"channelCfi": [
1,
S5,
9,
13,
17,
21,
25,
29,
33,
37,
41,
45,
49,
53,
57,
61
]

globalOperatingClass": 131,
"maxEirp": [
25.4,
25.4,
22.2,
21.1,
16.9,
22.1,
22.8,
12.1,
14.3,
16.3,
15.2,
23.9,
17.0,
23.3,
14.3,
16.6

"channelCfi": [

3,

1,
19,
27,
35,
43,
51,
59
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]

globalOperatingClass": 132,
"maxEirp": [

28.4,

24 1,

19.9,

15.1,

17.3,

18.2,

20.0,

17.3

"channelCfi": [
7,
23,
39,
55

]

globalOperatingClass": 133,
"maxEirp": [

27.1,

18.1,

20.3,

20.3

"channelCfi": [
15,
47

]

globalOperatingClass": 134,
"maxEirp": [

21.1,

23.3

"channelCfi": [
31

]

globalOperatingClass": 137,
"maxEirp": [
24.2
]
}
1,
"requestld": "80:F0:CF:3E:84:30-2025-03-06T00:54:02Z-32",

"availabilityExpireTime": "2025-03-07T00:54:052",
"rulesetld": "US_47 CFR_PART_15 SUBPART_E"

TEL : 408 9043300 Page Number : B45 of B66



sooncis. AFC Device (DUT) Test Report Report No. : FR240528002E

1,

"version": "1.4"
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B.2. Unsuccessful registration and spectrum access request (USA)
B.2.1. AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP with Proxy
DUT Vendor Name RUCKUS
DUT Product Model T670SN

Test Result

15.407(k)(1). 15.407(K)(8)(D). 15.407(k)(8)(i). 15.407(k)(8)(iii) CT_AFC_SP_AP_AFCDUSA32 Channel 10622 1 (1 1 registration and spectrum access request) PASS

Test Measurements

TestCaseName: CT_AFC_SP_AP_AFCDUSA32_Channel 10622 1 (Unsuccessful registration and spectrum access request)
TestResult:PASS
Band:6GHz

AFC_DUT SP_OPERATION ;:]:]ﬁu 131{{: ;;iil:h with standard power in the band before the Spectrum false PASS
AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request true PASS
AFC_DUT_SPECTRUM_INQUIRYREQUEST_VALID Valid mandatory registration information true PASS
AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE AFC DUT conforms to the conditons in the Spectrum Inquiry Response true PASS

B.2.2. DUT Available Spectrum Inquiry Request-Response

HHHHHBHHHERHHER A A 2024-10-14T03:01:15Z  tHHHAHHHBHHHHRHHHARHHERHEH
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "34.96.47.26",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "677",
"Connection": "Keep-Alive"
13
"body": {
"version": "1.4",
"availableSpectruminquiryRequests™: [
{
"requestld": "80:F0:CF:3E:81:E0-2024-09-06T18:21:35Z-3",
"location"; {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",
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"height": 7
}

indoorDeployment": 2,

"ellipse": {

"orientation": 0,

"majorAxis": 25,

"center": {
"latitude™: 37.33330154418945,
"longitude™: -119.33329772949219

}1
"minorAxis": 25
}
}1
"inquiredChannels": [
{
"globalOperatingClass": 131
}1
{
"globalOperatingClass": 132
}1
{
"globalOperatingClass": 133
}1
{
"globalOperatingClass": 134
}

]

deviceDescriptor": {
"serialNumber": "952406000525",
"certificationld": [
{
"rulesetld": "US_47_CFR_PART_15_SUBPART_E",
"id": "OPS6GHZ"

}
1,

"vendorExtensions": []

}

HEHHHBHHHERHHERA A A 2024-10-14T03:01:16Z  tHHHHHHHRHHHHRHHARHHRAHE
{
"availableSpectruminquiryResponses":

{
"response": {
"responseCode": 0,
"shortDescription"; "SUCCESS"

}

vailableChannelinfo": [],
"requestld": "80:F0:CF:3E:81:E0-2024-09-06T18:21:352-3",
"availabilityExpireTime": "2024-10-15T03:01:152",
"rulesetld": "US_47_CFR_PART_15_SUBPART_E"

}
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1,

"version": "1.4"
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B.3. Successful spectrum access update (SAU)
B.3.1. AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP with Proxy
DUT Vendor Name RUCKUS
DUT Product Model T670sn

Test Result

15.407(k)(8)(3). 15.407(k)(8)(ii), 15.407(K)(9)(i) CT_AFC SP_AP_AFCDSAU33 Channel 10623 1 (; ful spectrum access update) PASS

Test Measurements

TestCaseName: CT_AFC_SP_AP_AFCDSAU33 Channel 10623 1 (Successful spectrum access update)
TestResult:PASS
Band:6GHz

AFC DUT SP OPERATION 1 AFC DUT transmit with standard power in the band before the Spectrum e PASS
= - = = Inquiry Response
AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request true PASS
AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID 1 ‘Valid mandatory registration information true PASS
AFC DUT conforms to the conditions in Spectrum Response (34.2 dBm
AFC_DUT_CONFORM _SPECTRUM _INQUIRYRESPONSE 1 EIRP) on channel 61 bandwidth 20. true PASS
AFC_DUT_SPECTRUM INQUIRYREQUEST VALID 2 Valid mandatory registration information true PASS
AFC DUT SP OPERATION 2 AFC DUT transmit with standard power in the band before the Spectrum e PASS
- - - - Inquiry Response
AFC DUT conforms to the conditions in Spectrum Response (33.3 dBm
AFC_DUT_CONFORM_SPECTRUM _INQUIRYRESPONSE 2 EIRP) on channel 65 bandwidth 20. true PASS

B.3.2. DUT Available Spectrum Inquiry Request-Response

HHHHHBHHHEHHHER A A 2025-03-07T17:53:24Z  tHHHAHHHRHHHHRHHHARHHERHEH
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate”,
"Accept": "*/*",
"Content-Type": "application/json”,
"X-Forwarded-For": "34.96.45.98",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "709",
"Connection": "Keep-Alive"
13
"body": {
"version": "1.4",
"availableSpectruminquiryRequests™: [

{
"requestld": "80:F0:CF:3E:84:30-2025-03-07T17:53:212-33",
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"location": {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",
"height": 7
|3
"indoorDeployment": 2,
"ellipse": {
"orientation": 0,
"majorAxis": 25,
"center": {
"latitude": 37.33330154418945,
"longitude™: -119.33329772949219
|3
"minorAxis": 25
}
}

inquiredChannels": [

"globalOperatingClass": 131
"globalOperatingClass": 132
"globalOperatingClass": 133
"globalOperatingClass": 134

"globalOperatingClass": 137

]!
"deviceDescriptor": {
"serialNumber": "952406000562",
"certificationld": [
{
"rulesetld": "US_47 CFR_PART_15 SUBPART_E",
"id": "OPS6GHZ"

}
1,

"vendorExtensions": []

}

HHHEHHHBHHHERHHERHHA AR 2025-03-07T17:53:24Z  tHHHHHHHRHHHHR AR
{
"availableSpectruminquiryResponses":
{
"response”; {
"responseCode": 0,
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"shortDescription": "SUCCESS"
}

vailableChannellnfo": [

"channelCfi": [
17,
21,
25,
29,
33,
37,
41,
45,
49,
53,
57,
61,
81,
85,
89,
93

]

globalOperatingClass": 131,
"maxEirp": [
22.6,
30.8,
26.8,
33.2,
257,
30.2,
26.9,
24 1,
331,
26.9,
21.2,
34.2,
29.5,
25.1,
28.7,
33.7

"channelCfi": [
19,
27,
35,
43,
51,
59,
83,
91

]

globalOperatingClass": 132,
"maxEirp": [
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25.6,
298,
28.7,
271,
29.9,
242,
28.1,
31.7

"channelCfi": [

23,

39,

55,

87
1,
"globalOperatingClass": 133,
"maxEirp": [

28.6,

30.1,

27.2,

31.1

"channelCfi": [
47
1,
"globalOperatingClass": 134,
"maxEirp": [
30.2
]

"channelCfi": [],
"globalOperatingClass": 137,
"maxEirp": []
}
]

"availabilityExpireTime": "2025-03-08T17:53:24Z",

"rulesetld": "US_47_CFR_PART_15_SUBPART_E"

}
1,

"version": "1.4"

}

HHBHHHHAHEHBHBHHAH A 2025-03-07T18:14:182  #HHHEHEHHHHHHEHEHHHH -

{

"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate",
"Accept": "*/*",

"requestld": "80:F0:CF:3E:84:30-2025-03-07T17:53:21Z-33",
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"Content-Type": "application/json",
"X-Forwarded-For": "34.96.45.98",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "709",
"Connection": "Keep-Alive"
|3
"body": {
"version": "1.4",
"availableSpectruminquiryRequests™: [
{
"requestld": "80:F0:CF:3E:84:30-2025-03-07T18:14:15Z-34",
"location": {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",

"height": 3
13
"indoorDeployment": 2,
"ellipse": {
"orientation": 0,
"majorAxis"; 25,
"center": {
"latitude": 37.11109924 316406,
"longitude™: -119.11109924 316406
I3
"minorAxis": 25
}
13
"inquiredChannels": [
{
"globalOperatingClass": 131
I3
{
"globalOperatingClass": 132
I3
{
"globalOperatingClass": 133
I3
{
"globalOperatingClass": 134
I3
{
"globalOperatingClass": 137
}

]!
"deviceDescriptor": {
"serialNumber": "952406000562",
"certificationld": [
{
"rulesetld": "US_47_CFR_PART_15_SUBPART_E",
"id": "OPS6GHZ"
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}
1,

"vendorExtensions": []

}

HHHEHHHHAHEHEHBHHAHEHE A 2025-03-07T18:14:1432  tHHHHHEHEHHEHHHEHHHHEHHEHEE

{

"availableSpectrumlnquiryResponses":
{
"response": {
"responseCode": 0,
"shortDescription";: "SUCCESS"

}

vailableChannelinfo": [

"channelCfi": [
1,
5,

9,
13,
65,
69,
73,
77,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173

]

globalOperatingClass": 131,
"maxEirp": [
24 .4,
28.7,
32.8,
24.9,
33.3,
30.9,
26.3,
27.6,
29.0,
34.1,
32.5,
31.5,
25.6,
23.3,
28.6,
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33.2,
24 4,
30.9,
233,
252

"channelCfi": [
3,
1,
67,
75,
131,
139,
147,
155,
163,
171

]

globalOperatingClass": 132,
"maxEirp": [
27.4,
27.9,
33.9,
29.3,
32.0,
34.5,
26.3,
31.6,
27.4,
26.3

"channelCfi": [
7,
71,
135,
151,
167
]

globalOperatingClass": 133,
"maxEirp": [

30.4,

32.3,

35.0,

29.3,

29.3

"channelCfi": [
143

1,
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"globalOperatingClass": 134,
"maxEirp": [
32.3

]

3

{
"channelCfi": [],
"globalOperatingClass": 137,
"maxEirp": []

}

1
"requestld": "80:F0:CF:3E:84:30-2025-03-07T18:14:152-34",
"availabilityExpireTime": "2025-03-08T18:14:43Z",
"rulesetld": "US_47 _CFR_PART_15_SUBPART_E"
}
1,

"version": "1.4"
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B.4. Unsuccessful spectrum access update (UAU)
B.4.1. AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name RUCKUS
DUT Product Model T6TOSN

Test Result

15.407(k)(8)(). 15.407(k)(8)(id). 15.407(k)(9)(i) CT_AFC_SP_AP AFCDUAU34 Channel 10624_1 (Unsuccessful spectrum access update) PASS

Test Measurements

TestCaseName: CT_AFC_SP_AP AFCDUAU34 Channel 10624 1 (Unsuccessful spectrum access update)
TestResult:PASS
Band:6GHz

AFC_DUT_SP_OPERATION ﬁf]fu:u I;[II(’J; ;;:ﬁ.it with standard power in the band before the Spectrum il PSS
AFC_DUT_SEND_SPECTRUM INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request true PASS
AFC DUT SPECTRUM INQUIRYREQUEST VALID 1 Valid mandatory registration information true PASS
AFC DUT CONFORM SPECTRUM INQUIRYRESPONSE 1 gfé?fﬂi;:ﬁ‘;ﬁ‘b:;g‘;ﬁ‘%‘m i S Repars (@80 ditm s PASS
AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID 2 Valid mandatory registration information true PASS
AFC _DUT CONFORM _SPECTRUM. INQUIRYRESPONSE 2 AFC DUT conforms to the conditons in the Spectrum Inquiry Response true PASS

B.4.2. DUT Available Spectrum Inquiry Request-Response

HEHHHBHHHER AR A 2025-02-21T07:23:11Z  tHHHEAHHHFRHHAAAHHARHHER
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate”,
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "34.96.44.197",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "709",
"Connection": "Keep-Alive"
13
"body": {
"version": "1.4",
"availableSpectruminquiryRequests™: [
{
"requestld": "80:F0:CF:3E:84:30-2025-02-21T07:22:592-20",
"location"; {
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"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",
"height": 7

}

indoorDeployment": 2,

"ellipse": {

"orientation": 0,

"majorAxis": 25,

"center": {
"latitude™: 37.33330154418945,
"longitude™: -119.33329772949219

}1
"minorAxis"; 25
}
}1
"inquiredChannels": [
{
"globalOperatingClass": 131
}1
{
"globalOperatingClass": 132
}1
{
"globalOperatingClass": 133
}1
{
"globalOperatingClass": 134
}1
{
"globalOperatingClass": 137
}

]

deviceDescriptor": {
"serialNumber": "952406000562",
"certificationld": [
{
"rulesetld": "US_47_CFR_PART_15_SUBPART_E",
"id": "OPS6GHZ"

}
1,

"vendorExtensions": []

}

HEHHHHHEHHHHHE A 2025-02-21T07:23:117  tHEHHHHEREHHHHHHHHEHHHH
{
"availableSpectruminquiryResponses": [

{
"response”; {
"responseCode": 0,
"shortDescription";: "SUCCESS"
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}

vailableChannellnfo": [
{
"channelCfi": [

1,
5,

9,
13,
17,
21,
25,
29,
33,
37,
41,
45,
49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93,
117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]

globalOperatingClass": 131,
"maxEirp": [

36.0,

36.0,

36.0,

36.0,

36.0,

36.0,

36.0,
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36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

"channelCfi": [
3,
1,
19,
27,
35,
43,
51,
59,
67,
75,
83,
9,
123,
131,
139,
147,
155,
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163,
171,
179

]

globalOperatingClass": 132,
"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

]

globalOperatingClass": 133,
"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

"channelCfi"; [
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15,

47,

79,

143
1,
"globalOperatingClass": 134,
"maxEirp": [

36.0,

36.0,

36.0,

36.0

}
]1
"requestld": "80:F0:CF:3E:84:30-2025-02-21T07:22:59Z-20",

"availabilityExpireTime": "2025-02-22T07:23:112",
"rulesetld": "US_47 _CFR_PART_15_SUBPART_E"

}
1,

"version": "1.4"

}

HHHHHBHHHERHHER A A 2025-02-21T07:30:05Z  tHHHAHHHHPHHHHAHHERRHHER
{
"headers": {
"Host": "wfa.ruckusone.cloud",
"User-Agent": "python-requests/2.28.2",
"Accept-Encoding": "gzip, deflate",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "34.96.44.197",
"X-Forwarded-Host": "wfa.ruckusone.cloud",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "709",
"Connection": "Keep-Alive"
3
"body": {
"version™: "1.4",
"availableSpectruminquiryRequests™: [
{
"requestld": "80:F0:CF:3E:84:30-2025-02-21T07:30:032-21",
"location": {
"elevation": {
"verticalUncertainty": 3,
"heightType": "AGL",
"height": 3
}

indoorDeployment": 2,

"ellipse": {

"orientation": 0,

"majorAxis": 25,

"center": {
"latitude™: 37.11109924316406,
"longitude™: -119.11109924 316406
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"minorAxis": 25
}
}1
"inquiredChannels": [
{
"globalOperatingClass": 131
}1
{
"globalOperatingClass": 132
}1
{
"globalOperatingClass": 133
}1
{
"globalOperatingClass": 134
}1
{
"globalOperatingClass": 137
}

]

deviceDescriptor": {
"serialNumber": "952406000562",
"certificationld": [
{
"rulesetld": "US_47_CFR_PART_15_SUBPART_E",
"id": "OPS6GHZ"

}
1,

"vendorExtensions": []

}

HHHBHHHHAHEHEHBHHAHHE A 2025-02-21T07:30:05Z  tHHEHEHHHHEHHHBHHAHEHBHBHHHHE
{

"availableSpectruminquiryResponses": [
{
"response"; {
"responseCode": 0,
"shortDescription"; "SUCCESS"

}

vailableChannelinfo": [],
"requestld": "80:F0:CF:3E:84:30-2025-02-21T07:30:032-21",
"availabilityExpireTime": "2025-02-22T07:30:05Z",
"rulesetld": "US_47_CFR_PART_15_SUBPART_E"
}
1,

"version": "1.4"

TEL : 408 9043300 Page Number : B64 of B66



sooncis. AFC Device (DUT) Test Report

Report No. : FR240528002E

B.5. Unsuccessful server validation (USV)

B.5.1.

AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP with Proxy
DUT Vendor Name RUCKUS
DUT Product Model T670SN

Test Result
15.407(k)(8)(v) CT_AFC ServerValidation AP AFCDUSV35 NoRootCA 10639 1 (U ful server validation) PASS
15.407(k)(8)(v) CT_AFC_ServerValidation AP_AFCDUSV35_TLSCipl NULL_10638 1 (Ui ful server validation) PASS
15.407(K)(8)(v) CT_AFC_ServerValidation AP_AFCDUSV35_StapledOCSPRespExpired_10637_1 (Us ful server validation) PASS
15.407(k)(8)(v) CT_AFC_ ServerValidation AP_AFCDUSV35 OCSPStaplingDisabled 10636 1 (Ui ful server validation) PASS
15.407(k)(8)(v) CT_AFC_ServerValidation_AP_AFCDUSV35_ServerCertRevoked_10635_1 (U ful server validation) PASS
15.407(k)(8)(v) CT_AFC_ServerValidation AP_AFCDUSV35 MatchSuffixSAN 10634 1 (U ful server validation) PASS
15.407(K)(8)(v) CT_AFC_ServerValidation_AP_AFCDUSV35_DifferentRootCA_10633_1 (Us ful server validation) PASS
15.407(k)(8)(v) CT_AFC_ ServerValidation AP_AFCDUSV35 NonMatchSAN 10632 1 (Us ful server validation) PASS

Test Measurements

TestCaseName: CT_AFC_ServerValidation AP_AFCDUSV35 NoRootCA 10639 1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS

TestCaseName: CT_AFC_ServerValidation AP AFCDUSV35_TLSCipherSuiteENULL_10638_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS
TestCaseName: CT_AFC_ServerValidation_AP_AFCDUSV35_StapledOCSPRespExpired_10637_1 (U ful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST

AFC DUT sends an Available Spectrum Inquiry Request false PASS
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sooncis. AFC Device (DUT) Test Report Report No. : FR240528002E

TestCaseName: CT_AFC_ServerValidation AP_AFCDUSV35 OCSPStaplingDisabled_10636_1 (Unsuccessful server validation)
TestResult:PASS

Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS
TestCaseName: CT_AFC_ServerValidation AP_AFCDUSV35_ServerCer | 10635_1 (U server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM _INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS
TestCaseName: CT_AFC_ServerValidation AP AFCDUSV35 M. AN_10634_1 (Us ful server validation)

TestResult:PASS

Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS

TestCaseName: CT_AFC_ServerValidation AP_AFCDUSV35 DifferentRootCA_10633_1 (Unsuccessful server validation)
TestResult:PASS

Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS
TestCaseName: CT_AFC_ServerValidation_AP_AFCDUSV35_NonMatchSAN_10632_1 (U ful server validation)

TestResult:PASS

Band:6GHz

AFC_DUT_SEND_SPECTRUM._INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS

THE END
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